[RC]MODEL{CARS)

OKOMO

www.teamyokomoicom

1/10 SCALE 2WD OFF-ROAD RACING CAR KIT



ZOEFITIERR/CH—FVhZEHE

VROIEE. FRHICEDESTEVE T COFVME. D

D—ILRFvVEFY A—H—THBHITED

SEE- R AR/CH—TC 9 . AFHEAE(CHES L IELLMEIN - B2 ETZEUCEITNE. S CHOFRICRULE T EDHERE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRE. B FREFDHDIEFTN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\wFU—([CRBOHABICESEHEALTTEW.)
ERHADS, ERICRIRTY . —RHHBEFIVEBDET . L—IVEF> TR, @ /\yFU—EFET IHIE. AEICKI LT LMIOBENERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RAY—FYhTESETTE, BARCIToTTEL. X SRS CORELRIT TTEL,
BEfRIEENSBoIBEGE. ITE 7 IF—PEREET @ NEE. ABRDADREICIED L SIFEM CREMICESEE @ \vFU—DRERFFBINIERCIERLT TS FTES
sELEDETEL. WTTFZL, OB TBRRET & BEOBSFRNT DRIRMD

® ENOFICHEREREF THY . RIEDTNEOND ® R/CH—BREEFRTZH.ASHONS TV TREDSS BOET . \yFU—RENEOEEMR IL5FBEHIELTT
ENBMIHAIINHRET [FRET DEDBOE T KB EAIGES | HFD IS 0,

® HHUTHRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRELEDFT SERERTHE/N\Y
[CATEENBICE I TEEERALTTIEW. X, 7y @ RERICR/CH—EESETNBIANZEA. ERHEES FU—ZGHIBCEDFT DT AHEEEBENTHSFE
—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERND T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KicED DB B TE @ FECHoR/\vFU—E—ROITE—REITHTTC. BFEX

® HRICHBCERMEERALTVEY. NI aNE 58%&.R/CXADENTED . RET BRIEDBOET THEHFAOEIECIRTTTE L.
SR\—VERTyIUHSIK BEMEINBBREEDE @ R/CH—DEBEHZS £FPONIVN, ¥4 PELEEEETED
o FHEUBNSSITERLTTFE L, 7./ wrU—egRLgRBRcToT. BESScFE: [l E—Y—0OHDIRL B

@ TSATavIN—VIRERYERT DRI, VIRFLIERmR BENEVNTTEL, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—REEHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEMET DLSIC DTHREPFBZEBVTHS AT FIRAEEZLTTEL — N ERELRSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 %S BHIE. E—5—=LohbERE

o mipvi—rEREnLczevTrrL.EESsrE [l FESBAFIE N LB~5VIZETHSELLT T,
TRECI-FIEMTIERIRTT X EREBERC 0 5 rhzmETaLSIc. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE+5IC ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRIICTY
REHRGLBSDBOET LTHS, E—I—E YT U—BERLET. —ZUIULD. TSV TERSRIRT DEDAY TS

® ZELLLONM WERTIL REMNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GHERO ZELTREL.

EEAEDT D IRIBURIS EBBEDBOFT o BENTHOTVBEBRTT MICEEOBVRETERL O E—5—OUECESEF PHERRLTTE . ¥ PHEHR

® ZEE[F. BEICNTORNCLEHREL. BRORVSH TFEL.) ETHEVWEE—F—DOHEEE TS CRBHRIEV R TEL .

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIRICRVEEICEDE T EHREITTD
LE—Y—ZHBHIRICHEDTIT DT FEHHZENTHS
FETLTLTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@® Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL C(CAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHENKHIES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvox)L7OR (1 Y—ik, 1 PU7EHR)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTA7.2V)\vFU—) w2 (Li-Po/\wFU— a—K~H1 X))
7.2V BATTERY PACK (Li-Po Shorty Size)
FETH/I\vTFU—F5ESS
BATTERY CHARGER

EITHE—Y— EZF2+v A VERAIV
MOTOR PINION GEAR TIRE & WHEEL
MT A ZRANS—

BODY SPRAY PAINT

HHH I CTDERICHIEAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—— ([ =] __
>/
AYIZRSA JN— (2. 1.5mm) D)
HEX WRENCH =
YOKOMOUL—22FW—)b 1.5mm NI ZARSA)\— ¥627 SCISSORS

YT-15RTRA Lwk / YT-15RTBA 735vo
YOKOMOL—>2JY—)L 2.0mm ANy I ZARS A )\— ¥627
YT-20RTRA Lwk / YT-20RTBA J5vo

FvhRSA)—(7.0mm, 5.5mm)

NUT DRIVER
YOKOMOL—y>4Y—)b 5.5mFvhRSA1/\— ¥748
YT-55RTRA LwR / YT-55RTBA JS5v&
YOKOMOL—¥v4Y—)b 7.0 vhRSA J\— ¥748
YT-70RTRA LwR / YT-70RTBA JS5v&

g —

SIFNIF
NEEDLE NOSE PLIERS

=

—w)\—
SIDE CUTTER

YT—CS1A J\tY= 160mm ¥1485
YT—CS2A Hifg/\U= ¥1485

MT4—U—~<—
BODY REAMER
YOKOMOL—Y 29—l 15 4U—<— ¥1980
YT-BRRA Lwk / YT-BRBA J5vo

—&_ |

B S Al
QUICK DRYING GLUE
CS—SGEXA BiRs#E#| ¥924

[ T\

vy —
HOBBY KNIFE

FyNTAODTWAIE
TOOLS (INCLUDED)

T o)

— =2\ IV UF
TFLIF TURNBUCKLE
NUT WRENCH WRENCH

gﬂ

FNAL>F(1.5m / 2.0mm / 2.5mm)
ALLEN WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SBAEDIEE(CHE> CTHERICH B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



XAV v I—DHEILT

Main Chassis Assembly

MM CICERTIERGFEZETA ATSEICRDFITDTANRT ELTTHERLIESL,
There will be extra screws of each size used for assembly, so please use

them as spares.

[CG)&—D“‘GEJﬂ?Zﬂ\“—‘y

Parts used on this page

S0-002
XAV Y— X1
Main Chassis

K #0 DWRE
Bag #0 Contents

YA RIV—KLER - IS5T7A~ &1

Side plate L & R - Graphite 1Ea

R[#1 ORE
Bag #1 Contents

ZC-F38A
““ml M3x8 S+ v v X6
FHS Screw

B

ZC-F310A
ﬂ)lmmnm M3X10 5% v 5T X6
FHS Screw

Z2-002SG
Y4 RIL—b
Side plate

~ ZC-F38A

M3x8 USFv v @
FHS Screw

ZC-F310A
M3x10 U35+ v v @
FHS Screw

Vv Y—UIA b Y—RIYDY FOEDFF

Chassis Weight, Servo Mount Installation

R #1 ORE
Bag #1 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

Cl ()

Z2-002FWA
Fovy—DOIAb-7ILE X1
F Chassis weight - Aluminum

o ()
Z2-002WSs

Iy I—0IA b AF—)L X1
Chassis weight - Steel

S0-203
PIWEZY—RIDU K X1
Aluminum Servo Mount

ZC-F23
M2x3 Y5+ +v v X8
FHS Screw

ZC-S37A
3X7Tyvyv— X4
Washer

ZC-BH38-A
G]mmmn M3x8 Ry VA R x4
BHS Screw

Z2-002WSs
vy Y—9IA bk AF=)
Chassis weight - Steel

Z2-002FWA
Fovo—9IA b 7L
F Chassis weight - Aluminum

8

ZC-F23 8
M2x3 US5F v v
FHS Screw

#M2x3 U SERFHHHBE(TERL T T ¥
WOBREDERXRIIUDKIET DERRMEN G DD
*Y0v % (CS-TLOB2E) ZTEALIZE L,

Be careful not to overtighten the M2x3 FH screw.
Please use the thread lock instead.

(@)

S0-203
PILEU—RI DU~
Aluminum Servo Mount

&
Y- BhECARTTL.)
Servo (Sold separately.)
ZC-BH38-A g
M3x8 IR& AW R X W —
BHS Screw TR A



Y —ROED £

Servo Insatllation

KH#1 ORBE
Bag #1 Contents

CDOR—=ITERTD/I\—Y
Parts used on this page

BHA3TATAOTVET,
3 different types included.

Z2-200-3A
PY—ikik—> X3
Servo Horn

Z2-206-8A
Ow RIYVRKR=)L8m X1
Ball Stud 8 mm

ZC-S36A
@ M3x6 v v— X1
Washer

ZC-F36-A

IDmm] M3xB Y5+ v T x2
FHS Screw

ZC-BH310A

M3x10 R UAY R X1

BHS Screw

$e

I

MY —REeAN—ZRDFFDRIICHT. H—IROZ1— MSIVFAEZITOTLIIEEL,
GELLF7OmtEy FOBIREHIZEZ CE T L)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

EATZY—RICEDETY—RiKk—VZHBUT TS,

Select the servo saver adapter matching the

servo being used.
YOKOMO / FUTABA

SANWA / KO / JR

Hitec
ZC-S36A

M3x6 Dv ¥ v—
Washer /
/Q

S

Z

Z2-206-8A
Ow RIY RAR—)L8m
Ball Stud 8 mm

PN

Z2-200-3A

Y—ikik—>
& Servo Horn
ZC-BH310A
M3x10 iRF Uy R
BHS Screw

ZC-F36-A

M3x6 S5+ vv S
Z2-206DM2A FHS Screw
OvRIVR ISRFqvII\—Y

Rod End Plastic Parts

NIVOSVODHEILT

Bellcrank Assembly

R[#1 ORE
Bag #1 Contents

CDR—ITHERTBD/I\—Y
Parts used on this page

Z2-200-3A
\ 5 -UVT X1
&/ Center Link

) 70.200-3A
NLZ5U5 L&R X &1
=\ Bellcrank L&R

ZC-S40A
@ ¢4mm T LB X4
Shim-Black
-~ ZC-N3P3A
@MBTWI\(%) X2
-0 Nut (Thin)
Z4-201CLCA
@ Il:| BYH—UUINT— X2
Center Link Collar

ZC-A3610BA
@I:I Tmm 7V ZAR—Y— - B x4
Tmm Aluminum Spacer -Black

ZC-A3630BA
@I:I 3mm 7V ZAN—— - B X1
3mm Aluminum Spacer -Black
Z2-206-8A
O]ﬂ:u Ov KT K—)b 8 m x2
Ball Stud 8 mm
Z2-206-10
O]ﬂ:[] Ov RIYVRR—)L 10m X1
Ball Stud 10 mm
ZC-BH312A
(o wdx12 w5 my  x2
BHS Screw

Z2-206-10A
Ow RIY RAR—=)L 10mm
Ball Stud 10 mm

ZC-A3630BA
3mm 7V AN—Y—- & |
3mm Aluminum Spacer - Black an

ZC-N3P3A
M37Fv b (75) &
NUt (Thin) |

S @
Z2-200-3A Z2-200-3A
~NIWoS52T R) NIVoS2T (L)
Bellcrank (R) Bellcrank (L)
HEE (IR O]
Note position
©)
ZC-A3610BA
S) TmMm 7V AN—H— - &2
Tmm Aluminum Spacer - Black
( @
¢ Z2-200-3A Z4-201CLCA
wys—UvY | ) Y5-I I N5~
@ Center Link t @ Center Link Collar

| ZC-S40A
© p4mm ¥ LB

Shim-Black

Z2-206-8A
Ow RIY RAR—)L8m
Ball Stud 8 mm

ZC-A3610BA
Tmm 7V AN—Y—- &
Tmm Aluminum Spacer - Black

ZC-BH312A
M3x12 Ry Ay R
BHS Screw

ABLUF (2.0mm)
Allen Key ( 2.0mm)



NIVoSVo. 207 NIV Y RO

Bellcrank, Front Bulkhead Installation

KH#1 ORBE
Bag #1 Contents

CDOR—=ITERTD/I\—Y
Parts used on this page

——) Z2-206DM2A
@ Ov RIY K SS x2
Ball Cup

~N_

S0-412F10/Z22-412F3A
AZESAHY—91.0 X1
Sway Bar ¢ 1.0

Z2-002BG
70V RMNLIANY R - IS5T7A kX1
Front Bulkhead - Graphite

Z2-200-3A
NIVISVIR=Z X1
Bellcrank Base

B33 z2-001W3A
6K Fotvreouh X1
RY \_F Wing mount

Z2-300R0
JOYRGRANYIY K X1
Front Suspension Mount

PYNT—LIY DIV K-8 X1
Upper A{m Mount - Standard

aD
[ — )

Z2-201P3A
NIWISVIRA K X
Bellcrank Post

ZC-A3610BA
@I:I Tmm 7V AN—=5— - B X2

Tmm Aluminum Spacer - Black
Z2-206-8A

Oy RIY RiR—)L8mm X2
Ball Stud 8 mm

[@ ZC-N3L3

M3 FrOVF v bk (&) X2
ZC-BH24A

Nylon Nut (Thin)
M2x4 RFIA\Y R X2
BH Screw

I

ZC-SS312A
M3x12 Ty hRIUa— X1
Set Screw

(oo

ZC-BH315A
M3x15 iR¥ Ay R X4
BHS Screw

BB-730-4A
BX7 RNTUVT ¢
Bearing

ZC-F315A
M3x156 §35F v v T X2
FH Screw

Z2-206DM2A
Ov RIVRSS

rD
/§ Ball Cup

/s ZS-SS312A
@ M3x12 v XU a—

Set Screw

Z2-200-3A
NIVOSVIR—R
Bellcrank Base

70V MR IY K
Front Suspension Mount

ZC-F315A
M3x15 BS5Fv v
FHS Screw

Note position

Z2-206-8A
Ov RIY RKR—)L 8 mm
Ball Stud 8 mm

G3

M2x4 RTINY RFZATESA T -, H5%EL
AL—X[CHL KIICHABLTLEEL,
Adjust the M3x4 Set Screws to remove any
play, but allow the sway bar to swivel smoothly.

ZC-BH24A

M2x4 Ry Ay R
BH Screw
S0-412F10/22-412F3A
ATESAHP—p1.0
Sway Bar ¢ 1.0

Z2-002BG
0V MLy R
Front Bulkhead <

5 — MNEETIHERLF A,
Don't use on dirt surface.

ZC-N3L3
Nylon Nut (Thi

M3 FOVF v b (5§)

n)

ZC-BH315A
PR ] | M3X15 RY A R
k BHS Screw

()

ZC-BH315A
M3x15 RF Ay R
BHS Screw

/

Z2-00TW3N /.i@
FOAYIToX N / )
F Wing mount s I~

X

KEFTIE
Note position

)
’ ’f?%/y/}- y

LR (L e
ST = /A\\/a/
S iﬂ

NAELYF (1.5mm)
Allen Key ( 1.5mm)

VAv=:1%
Allen Ke

(28¢m)
2.0mr )

G




U527 —LOSTF

Rear Suspension Arm Installation

CDOR—=ITERTD/I\—Y
Parts used on this page

MUV 4T [CADTVET,
The bumper are included in bag #1.
Z2-001B3A

" U= X1

)

&Y Rear Bumper

L’ #2 ONE
Bag #2 Contents

S4-008R5GA (5774 k)
UvO7Y9A7—LL5 LER&E 1
Rear Lower Suspension Arm L5 L /R TEa

Z2-300BSA
PBRAYOV NIvva X4
Suspension Bushing

Z2-300RFTA
UPPAIYIV - F X1
Rear Suspension Mount - F

—DD

Z2-300RR4A
UPHAIYIV KR X1
Rear Suspension Mount - R

(1:1)

O

Z2-009S35A
RYRAT7—LANR—H— X4
Rear Suspension Arm Spacer
ZC-F38A

IDﬁmm] M3x8 B5% vy X2
FHS Screw

M3x10 U5+ v w7 X2
FHS Screw

IE ZC-F310A
I

Z2-009R35A
UYLV F—8R7—LEY (¢3.5) X2
Rear Inner Sus. Arm Pin

S4-008R5GA (95774 k)
UvO7YR7—L L5/R

Rear Lower Suspension Arm L5/R (&

(Graphite)

Z2-009835A

RYR7—LAN—Y—

Rear Suspension

Z2-300BSA
YAYI Y hIvya

Suspension Bushing@/

P.19 TEALEY.
Used on P.19

>
&

Z2-008R5GA

Y3avIIIVRFY bk X2
Shock Mount Nut

Z2-300RFTA
UVYHIAYIV - F

g ZC-F38A

M3x8 Y5+ v v
FH Screw

Arm Spacer

Z2-009R35A
UvAF—Y9R7
Rear Inner Sus. A

5DTvy1DlFEDEICKD. h—A. XAFv RA. Ly R, J\1 FOFABHTAET .
Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

PBAY T MRFAIICED/IN—YZEFERLRE
If use the left parts in front side, the rear suspension angle variation will be like below chart.

FEDAESEM

PYAYIYV MRF
Suspension mount RF

YAYIYV MRR
Suspension mount RR

PIFAFYER
Anti-squat

~—A&

Toe-angle

2.5°

3.5°

Z2-300RR4A
UPHIAYIV R
Rear Suspension Mount - R

| Z2-300BSA
BRIV M Iwya
Suspension Bushing

S4-008R5GA (95774 b)
) UPO7 827 —L4 L5/L

Rear Lower Suspension Arm L5/L
(Graphite)

—LEY (¢3.5)
rm Pin

Z2-001B3A
U )\ )\—
Rear Bumper

ZC-F310A
M3x10 U35+ vv 7 @
FH Screw

¥INVN—=FE#T ICADTVETD,
The bumper are included in bag #1.

Ty a10AA
Bushing direction

PIFAFY R
+0.5/1°
Anti-squat

AT

+0.3/0.6 mm

Height

A £0.5/1°
Toe-angle
rUw R £0.3/0.6 mm
Width



JOY b 3avoyI—0BSTF

Front Shock Tower Installation

£ #3 DWE QQ ——
Bag #3 Contents M3x22 R~y R
BHS Screw
S0-017
CDR—IJTERTD/I\—Y 70V hy3avs99— /(g
Parts used on this page Front Shock Tower X f
Q0 O @ ) ZC-S37A
g = = BX7 Dyyv—
s0-017 / Washer

JOYVhyavoyI— X1
Front Shock Tower

-~ ZC-N3PA
3 M3 7wk X2
=~ Nut
ZC-S37A
BX7Tyv— X2
Washer
ZC-F310A
IDmmmm M3x10 5% vy 7 x4
FHS Screw
ZC-BH322A

M3x22 R Ay R X2
BHS Screw

é

© >
ZC-N3PA

M3 Fwv b
Nut Q
Om
ZC-F310A
M3x10 Y35+ +vv T
FHS Screw

Yy avo97—0HHIIT

Rear Shock Tower Assembly

CDNR—IJTHERTD/I\—Y
Parts used on this page

RUAVIRDY MN=YREH] [CADTVET,

The wing mount parts are included in bag #1.

D Z2-001W3A
NOk) Yo by v— x2
Z>Y WMount Washer

N Z2-00TW3A
) DA VI AR—Y— X1
Wing Spacer

Z2-00TW3A
DAVIIIV N X2
Wing Mount

R #3 DRE
Bag #3 Contents

S0-018
Uvravosy7— X1
Rear Shock Tower

Z2-300RG (5774 k)

YUY RR=2Z X1

Mount Base (Graphite)

Z2-300RG (5774 k)

SO AZERILE— X1
————/" | Sway Bar Holder (Graphite)

7Y [ ZC-N3PA
@ L4 M3k X2
- Nut

ZC-S37A
BX7Tyyvy— X2
Washer
ZC-F310A
IDﬁmmm] M3x10 Y5+ v x2
FHS Screw

ZC-BH38-A
M3x8 & UN\w R X2
BHS Screw

ZC-BH312A
[mmmmmmmsmeﬁaymny4
BHS Screw

ZC-BH322A
M3x22 IRF U\ R X2
BHS Screw

é

XOAVIRIY MY R #1 [CADTVET,
The wing mount parts are included in bag #1.

ZC-F310A
M3x10 U5Fvv 7
FHS Screw

ZC-BH322A
M3x22 Ry Ay R @

BHS Screw

" ZC_SS?‘{-\“ - Z2-001W3A
3X7TvIv ) - 0 A
Washer S ) T RD Yy p—
s Mount Washer
Q
S0-018 @
UvravosyD—
<« Z2-00TW3A
@ Rear Shock Tower Z200IWSA
Wing Spacer
g @ | ———

HEATITER
Note position

Z2-00TW3A
IA4VIIRIU
Wing Mount

ZC-BH312A

M3x12 Ry Uy R

BHS Screw \/’\/
@ ; @ ; Q

P.10 TERLFET,
Used on P.10

Z2-300RG
YUY MR—=Z
Mount Base

PO TERALET,
Used on P.9

Z2-300RG
AFERIT—
Sway Bar Holder

. NAELVF (2.0mm)
Allen Key ( 2.0mm)

ZC-BH38-A
M3x8 Ry Ay R
BHS Screw




UY7yIN—=7—LIDY NDEHILIT
Rear Upper Arm Mount Assembly

[R#3 DAE
Bag #3 Contents

CDOR—ITHERTBH/I(—Y
Parts used on this page

70-300RG

UV 7PyN=FP—LIIV K- I5T7Ak X1

Rear Upper Arm Mount - Graphite

3mm PV ZAR—Y— - B X2

@ I:I ZC-A3630BA

3mm Aluminum Spacer -Black

Z2-206-12A
Oy RIVRAR—=L12mm
Ball Stud 12 mm

ZC-A3630BA
3mm P AR—Y— - B
3mm Aluminum Spacer - Black

Z2-300RG
U7 YyIN—=TF—LIIV - I3T74
Rear Upper Arm Mount - Graphite

Z2-206-12A
(:Im:::::]DwHIyFﬁ—w12mxe
Ball Stud 12 mm

P11 TERALET,
Usedon P.11

NALVF (2.0mm)
Allen Key ( 2.0mm )

FYFTDHEHIIT
Gear Diff Assembly

CDOR—ITERTD/I\—Y
Parts used on this page

2U3dVA4A)b #5,000 X1
Silicon oil

R #4 ODRE
Bag #4 Contents

&

Z2-503GH2A
FTIT—RFvv T X1
Diff Case Cap

Z2-503GH2A B2-501GGA
FITr—ZA X1 HRTv bk X1
Diff Case Gasket
B2-501GSA S4-500GM

RSA4TAvT X2 I0OREV X1

Drive Cup Crosspin

B2-503GMA B2-503GMA
F-K X2 F-\ x4
Gear-Large  Gear-Small

(1:1)

AZC-BH28TPA

(Justtt M2x v 2> 5ER x4

BH Tapping Screw

S4-500GM
95 0UVT X2
®5 O Ring

—

S4-500GM

RSA4TEY X2

Drive Pin

S4-500GM S4-500GM

P5E VLK X2 ¢3 VL X4
¢5 Sim-Large ¢ 3 Sim

EVEANDEF. £V D5
ZERSATHYITORICER. <3
RSA4THy TZH><DEL
BHS5LNET,

When installing the pin,
position the pin onto the
groove, and slowly turn the
outdrive while pushing the
pin into the hole.

FIT—2R |
Diff Case

S4-500GM
5 VK
®»5 Sim-Large

S4-500GM
5
5

CJS ouvy
0O Ring
) Z2-503GH2A
DY T —AFx v T
Diff Case Cap

B2-501GSA
RSATHhyT
Drive Cup

AZC-BH28TPA
M2x8 v EVIER
ﬁ BH Tapping Screw

B2-503GMA
L ¥k
) Gear-Large

I S4-500GM

N2

S4-500GM

@5 VLK
@ @5 Sim-Large

I S4-500GM

950UV T
®5 O Ring

SN pd % B2-503GMA
F-0
Gear-Small
m’a

S4-500GM 3‘;202‘3'\"
J0REY #3 Sim

Crosspin

COI—YIFERLFEA.
This parts are not used.

S4-500GM
@5 VLI X2
@5 Sim-Small

B2-501GSA
RSATHhy T
Drive Cup

B2-503GMA
ERAPN
Gear-Large

S4-500GM
Ev
Pin

Silicon Oil

UV FA)b #5,000

(O ORORIOIF0) =T
[CHEICRHDIAHFT .
Tighten equally in the
order of ®—® then

@—-.

€3

[
4 “0!l‘"
S

AL

]—

1>

lf

| B2-501GGA
> o) HATv
Gasket
(=)

ARGy MO UVIICIE
TS5wo I REZEMT B
V=LA ELET,

y Coating the gasket with
& 3 black grease will help
provide a better seal.
KHERET AT

CS-SLG

Y—)LJU 2@860

@ NAELYF (1.5mm)
Allen Key ( 1.5mm )



FPRy IXDEHILT

Gear Box Assembly

R #5 ODRE
Bag #5 Contents

CDNR—IJTHERTB/I\—Y
Parts used on this page

LCFPRYIRLER - I5T7A4 &1
LC Gear Box L &R - Graphite 1Ea

Z2-303TA3A
NP ARS
Top Shaft

72-3031A
& FARS—Y v Tk X1
Idler Shaft

Z2-503ICA
A RS—Fy- K X1
Idler Gear-Large

Z2-302CTG (I3 T74 )
FYRyIZFvvT X1
91 Gear Box Cap (Graphite)

Z2-302CTG (J5T74 k)
I\A RFPHFTH—0/3 X2
Height Adapter (Graphite)
Z2-118-31A

ZIN=H—F X1

Spur Guard

S0-304
E—5—TJL—hk X1
Motor Plate

1:1)

ZC-F28TPHA

M2x8 55 vEVIER X2
FH Tapping Screw
ZC-F312A

M3x12 BSER X3

FH Screw

B

ZC-BH38-A

M3x8 RFZ YA R X1
BHS Screw

ZC-BH310A

M3x10 iRZ Ay R X7
BHS Screw

|

N
&
o
I
&)
®
>

M3x18 RFZIAw R X2

BHS Screw

/ BB-105-2A

{ @ 510 R7PUVT x4

\ Bearing

BB-1510A . ZC-S100SA

10x16 RPYUVT X2 ¢ 10mm VL X2
Bearing Shim

Z2-302TLCG
LCFVYRYIAR-I5T74 b
LD Gear Box R - Graphite

BB-105-2A ~
BX10 R7Uvo A
Bearing
o\
72-303TABA @ \
by Tov Tk /
BB-105-2A
BX10 "7 UV Top Shaft ®/’< \ \
Bearing \
5 %
72-302TLCG . AL 72-303IA. S
LCFVPRyvIRL- 95774 b & P 2 TARS—=Vv+ T~
LC Gear Box L - Graphite @ N Idler Shaft
c 2] Z2-503ICA
A RS—F-K

ZC-BH38-A .

@ NBKE & A | Idler Gear-Large
BHS Screw /

ZC-BH310A

M3x10 K& v~y Hy / N

BHS Screw

Z2-118-31A
ZN—H—R
Spur Guard

ZC-F28TPHA
M2x8 B 55 vEVITER
FH Tapping Screw

F X
@Egi%%%*wj

E—5—-JL—b
Motor Plate

ZC-BH310A
M3x10 RF Ay R
BHS Screw

BB-1510A
10x15 X7 YUY
Bearing

HEAEITER
Note position

Z2-302CTG
FYRYI2Fvv T
(5774 H) Z2-302CTG (95774 )
Gear Box Cap I\ "FPHFTH—0/3
(Graphite)

Shim

L 0 Height Adapter (Graphite)
ZC-S100SA
d10mm Ly

TyTF4VIN—YEUTTERATEL,
Use these parts for adjusting setup.

Uy 3vo5T— Assy
Rear Shock Tower Assembly

ZC-BH310A
@ M3x10 oAy K
BHS Screw /
3 MC—BHS]BA

M3x18 Ry R
BHS Screw

Allen Key (2.0mm)



AUy )\—, FViRy I XD FF

Slipper, Gear Box Installation

R #5 ORBE
Bag #5 Contents

CDOR—=ITERTD/I\—Y
Parts used on this page

|l] Z2-670SA

ATYVIAZ— X1
Spring Collar

Z2-670SA
AUy I\—RTUVT X1
Slipper Spring

B2-670CA
AU w )=\ Kk X2
Slipper Pad

B2-670PA
@ ZUw){—TL—h X2
Slipper Plate

: Z2-SG80OSDA
% 2/\—F1 80T X1
J$ Spur Gear

Z2-670SA /SD-0T1A
M4 TSI F4OVFy b X1
Nylon Nut

ZC-F38A
““”“ M3x8 U5+ v v X6
FHS Screw

(@i

ZC-BH322A
M3x22 RF Uy R X2
BHS Screw

B2-670CA
AUy ){=)\y K

Slipper Pad :
70.670SA @
20w N—2 TV B

y

Slipper Spring ®
3 B2-670PA
A

Z2-670SA / SD-01 1A® Z2-870SA Slipper Plate
M4 FAOVFy b ATVYINF—
Nylon Nut /l Spring Collar

05~1 mm—>‘ "

TN

FETTORAY v\ —FRE EOFRERIC
DFNITEDEENBRICEDET,
Adjust the slipper so that when the
car accelerates from a dead stop,
there is a small amount of slip.

AUy )=y K 7
Ik Slipper Pad -‘%
" Z2-5G80SDA ‘
ZI\—F+ 80T
Spur Gear
ZUyN=TL—h ) 7

B2-670PA
XX L\ ZUw){—=T—h
N\ Z Slipper Plate

B2-670CA L

fibhEzabE?
Key onto the
main drive cup.

ZC-BH322A
M3x22 IR& A\ K @
BHS Screw

AP ZASV TN
YUYV bk Assy
Rear Upper Arm
Mount Assembly

X8 YSFvvT
HS Screw

-

Allen Key (2.0mm)



Ny FU—RILY —DEDFF

Battery Holder Installation

FEVRY I AT R—MMIR#3 [CADTVET,
The gear box support are included in bag #3.

CDOR—ITERTD/I(—Y
Parts used on this page

M¥FPRY IAYHR— NI #3 [CADTVET,
The gear box support are included in bag #3.

Z2-300RG
FYRYIAYR—b - I5T74 kX1
Gear Box Support - Graphite

¥IT7IUIVYMIR#1 LA TVET,
The fan mount are included in bag #1.

Z2-200-3A
T7IRIV K X1
Fan Mount

L #5 ORE
Bag #5 Contents

e=l

Z2-118-31A
Ny FU—ZABv)\—LE&R & 1
Battery Plate 1Ea

0L 00000 o

Z2-118-31A
NNy FYU—R)LF— X2
Battery Holder

Z2-300RG
FYRY TAYIR—b -

Gear Box Support - Graphite

Z2-118FSA
ARV IF—=T
Foam Tape

Uy MIEDETHY
TTERLLREEL,

ZC-BH38-A
M3x8 Ry Ay R
BHS Screw

J5T74 bk

~

XITF7IRIYBMIR#]1 [CADTVFET,
The fan mount are included in bag #1.

QT 7URIY NERKET DHHE
Fan Mount Installation

ZC-BH312A
M3x12 Ry VAw K @
ﬁBHS Screw
] ﬂC-BHS'I 5A
< z M3x15 KAy R
P BHS Screw
Z2-200-3A
IFURIY
Fan Mount
RP-031A N

30m7 7> (BEECAETEL.)
Fan (Sold separately.)

©g

N
(@]
(9]
@
9]
>

M3x6 Dwv ¥ v— X2
Washer

g

ZC-BH38-A

M3x8 MF AW R X2
BHS Screw

[

ZC-F310A
M3x10 B5Fvv T X2
FHS Screw

i

ZC-F310A g
@ M3x10 B35Fvv T
FH Screw
¥y FU—RILT——VIFE 45 [CA>TLFET,
The battery holder parts are included in bag #5.
Z2-118-31A Ny FU—=Z by \—DEAEFERTZ/N\vTU—

ZC-BH318A
@ M3x18 Ko vAw K
BHS Screw

FEEED Do
Loosen half a turn.

NNy TFU—=Z bw){—
Battery Stopper

[CEDETHREULIZE,
Select the direction of the battery stopper
according to the battery used.

@ B X 24 m~

2S-size

1 LY X185 m~
1S-size

ZC-BH312A
ZC-BH312A ) M3x12 Ry VAw R
M3x12 Ry Ay R X3 BHS Screw
BHS Screw
(o 20536
ZC-BH315A M3x6 w2 v —
M3x15 Ko VAw R X1 Washer
BHS Screw
Z2-118-31A
Ny FU—RILE— NS
ZC-BH318A Battery Holder
M3x18 K& VA K X2
BHS Screw
R #6 DB
Bag #6 Contents
ZR-BPBA
2R YF—T 130x20 X 1
Foam Tape TOI—YIFERLESA.
( ) This parts are not used.
Z2-118FSA
2RI IF—T x2
Foam Tape

NyFU—DFEICEDES,
Adjust to the height of the battery.

N\

ABLYF (2.0mm)
Allen Key ( 2.0mm )



AF7VUI70vIDEHIIT
Steering Block Assembly

ZC-BH36-A 3X7Dyyvy—
M3x6 Ry Uy R@«\ Washer
BHS Screw A

R H#7 ODRB
Bag #7 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

72-41582G (5774 k)
AFrUvo7JOvI ASB & 1
Steering Block A & B 1Ea (Graphite)

Z2-413G3A (5774 K)
JO0YRN\IF+vU7 LERE 1
Front Hub Carrier L & R 1Ea

Z2-413G3A (J5T74 k)
FrRAY—AUY—K25" X2
Caster insert (Graphite)

JO0Y hO7PYR7—L L&RF 1
Front Lower Suspension Arm L & R 1Ea

Z22-415821
AFTUVTTU—h x2
Steering plate
Z2-010AFA
Q 70OV K7 ORI X2
Front Axle
BX10 X7 UVT X4

Bearing

ZC-A3610BA
@I:I Tmm 7V AN—t— - B X2
Tmm Aluminum Spacer - Black

ZC-A3615BA
@I:I 1.5mm 7V AR—H— - & X2
1.5mm Aluminum Spacer - Black

Z2-415S510A
o NTFHUFPIR—Y— - JL— X2
Hub Carrier Spacer - Gray

S [ ZC-S550A
®5x0.5mm Y L X2
/ Shim
-~ ZC-N3PA
@ M3 Fwv bk X2
| Nut
Z2-414A
ﬂ:| FUUEY (B) X2

King Pin (Black)

Z2-414A
[I:| FUIEY (B) X2
King Pin (Thick)
Z2-206-6A
O]H:[] Ov RIYRR—IL6m X2
Ball Stud 6 mm
Z2-206-8A
O[ﬂﬂ:[] Ov RTY RiR—JL 8mn X2
Ball Stud 8 mm
ZC-S37A
BX7Tyyv— X2
Washer

ZC-BH24A
M2x4 iRy Ay R X2
BH Screw

ZC-BH26A
M2xB IRy Uy R X2
BH Screw

ZC-BH36-A
G]mm]] M3x6 K&~y Rk x2
BHS Screw

ZC-BH38-A
G]mlmm] M3x8 Ry YAy R x4
BHS Screw
ZC-BH312A
[mmmmmm M3x12 &>y K x2
BHS Screw
ZC-BH314A
(hmmmmmmM3m4ﬁ9y«wa2
BHS Screw

Z2-009F3A
70V KPO9—YRAT7—LEY (¢3.0) X2
Front Outer Suspension Arm Pin

BB-105-2A

ZC-S37A
BB-105-2A
5x10 RPU VT

Bearing
N

ZC-S550A

»5x0.5mm ¥ L
Shim
Z2-41552G (95774 ) S
2F7UYITOY T A/—A ®
Steering Block A/—A N

Note position
Z2-010AFA
70V K7 OZ)
Front axle

(TR
L R
)

AF7VY770vIBHIFABICKD fUw RIBDERFT,
The tread width can be selected according to the
mounting direction of the steering block.

I
©)

‘ ©
0 ©

ZC-BH26A -
M2x6 Ry Ay R
BH Screw

ZC-BH312A
M3x12 K&Ay K Q
BHS Screw

Z2-414A
FUIEV (B)
Kingpin (Black)

Z2-206-8A

Ow RIY RAR—)L8mn

Ball Stud 8 mm

I ZC-A3610BA
&S 1.0MmPLERR-Y— - B

1.0mm Aluminum Spacer - Black
Z2-413G3A (J3774 b~
0OV M\TFvU7 L
Front Hub Carrier L (Graphite)

ZC-BH314A
M3x14 RFUAw R
BHS Screw

Z22-415S10A
NTFHUTPAR—Y— - FL—
Hub Carrier Spacer - Gray

ZC-A3615BA
<) 1.6mm 7 IVZAR—Y— - &
1.5mm Aluminum Spacer -+ Black

%22-41 an
FUIEY (B)
Kingpin (Thick)

Z2-008F3GA

JOYVRIRTZ—LU(IST7A )

Front Suspension Arm L (Graphite)

ZC-BH24A
M2x4 Ry Ay R
CGBH Screw

Z2-009F3A
70V KNP O9—YZAT7—LEY (¢3.0)
Front Outer Suspension Arm Pin
QLEAIBERICHITEIT . @
Assemble the right side in the same manner.

(13

5

Allen Key ( 1.5mm)

Z2-206-6A

Ow RIY RAR—)L6m

Ball Stud 6 mm
ZC-BH38-A
M3x8 Ry Ay R @
BHS Screw

Z2-415821
SY2RFFUVTTIU—h
Steering Plate

S 57
N> Z2-413G3A (95774 1)
FPRI—A TR 25
Caster insert

XETEITER
Note position

F Y RY—A VT — NEFEED
AAEICEKDAENZEDDFXT,
Angle is selectable by
direction of the caster
insert (note direction of the
protrusion)

Allen Key ( 2.0mm )




207 MR 7—LOED FF

Front Suspension Arm Installation

B2-009BFA
70V MM YF—YZAT7—LEY (93.0)
Front Inner Sus. Arm Pin

CDOR—=ITERTD/I\—Y
Parts used on this page

U381 [CADTVET,
The bumper are included in bag #1.

Z2-001B3A
JXVIN— X1
Bumper

R #7 ODRE
Bag #7 Contents

Z2-300FBS
70V hJL—R X2
Front Brace

a

ZC-F318A
M3x18 B>+ v v T X2
FH Screw

( ]
B2-009BFA

70V YF—BRAFP—LEY X2
Front Inner Sus. Arm Pin (¢3.0)

Z2-300FBS

70V ~JLU—2R

Front Brace

©)

KYRT— LD A L—X([CIEB LEVBEE,
ZOBREPTOETMIL TS,
In the case the suspension arm doesn’ t

4l operate smoohtly, please fine-tune the
. egde with a file or something.

Z2-300FBS
S 7OV hIL—R
Front Brace

R =

/O

&
7
N 7

72-001B3A &
JASZA e
Bumper

ZC-F318A
M3x18 B35+ v v
FH Screw

ABLYF (2.0mm)
Allen Key (2.0mm )




U\ TF+ U7 OEHIT )

Rear Hub Carrier Assmebly

/ HTEBLEELX

Z2-206-6A AR—Y—% 1.5mm T THERATE
@ Ov RIYRK—)L6m [&.0v RIV RR—=)b-6mm
Ball Stud 6m % (22-206-6) ETHEMAL L,

When using spacers less than

Z2-01069

ZC-A3610BA 1.5mm, please use the Ball BTV S.05%
fytag S AZN—YIWRSATIv+T - U¥
Tmm PVSAN—H—- R /. Stud 6mm(Z2-206-6). Universal Driveshaft - Rear
1mm Aluminum Spacer - Black | 3 7
N saa15RLA
ZC-S36A NN Uvoee s
M3X6 Jv < v — £ > (ink Mount B
Washer 5 Q Z2-415RDCA ©20'5550A .
® < U’\71\7"=\=17U/_7L ®5x0.5mm ¥ s
@ Rear Hub Carrier L :} 75.010BCMA ) 2 105.2A Shim
& T~ N RPUINS— VA BX10 RPUVY
K[ A8 DS 2G-BH312A Bearing Collar_ } y ) Bearing
Bag #8 Contents M3X12 KAy K N ‘ /® W
BLIS Scrom Z2-415RDCA (\‘\
— - A R¥Y—K05m \
CO)’\—‘/TL@EHQ_Z)/ \—v Height Insert 0.5 mm BB-135-2A
Parts used on this page K= IR 5x13 NF YUY
X[O)T (L/_E_E Beari
Note position earing

ore

\‘
S

0

%

)

g

INA bV — NMIZBEDHEICKD

Z2-415RDCA S~ ) o S AN
UPN\TFp U7 LER & 1 EYOIBNIEDDET,
Rear Hub Carrier L&R 1Ea Pin positionis selectable by direction of the
75.415RDCA height insert (note direction of the protrusion) (@/
@ I\ R VH—K05m X2 " ) \
=1 Height Insert O.S mm tywF o TIN—YEUTTERTEL, B4-011FA @ SP-011HA
Use these parts for adjusting setup. RAIVINT 4.3 \® RALINTEY
2N\ S4-415RLA Wheel Hub g

& Doy X2 "] N ] ’M % Wheel Hub Pin

B [] Link Mount 0 i 15 ZC-C25NA
[ —~_ L —~_ | L~ M2x5 F+ v TRATU1—
Tmm X2

EI B4-011FA i Omm X2 1.5mm X2 SH Screw
OB 7ov kg -a3xe

I Front Wheel Hub RS> b
-Ila-' (P

Z2-01069
AZN—YIVRSATYvT b - U X2
Universal Driveshaft - Rear/69mm

(1:1)

Z2-415S10A
o NTFPUPAR—Y— - J— X4
Hub Carrier Spacer - Gray

ZC-S36A

@ﬂ M3x6 Dv ¥ v— X4
Washer
ZC-A3610BA ZC-BHEflA

@” Tmm 7S ZX—F— - B X2 M2xa ke vAy k G
1mm Aluminum Spacer - Black BH Screw

@ ZC-S550A

@®5x0.5mm Y L X4
N Z2-010BCMA
NFPUVITHS— X2
/ Bearing Collar

Shim

Z2-009R3A
UVv7o5—897—LEY (¢3.0)
Rear Outer Suspension Arm Pin

SP-011HA
C—— O RAILN\TEY x2
’ ZC-BH24A
Wheel Hub Pin 04158104 g M Iy K
Z2-206-6A - . X BH Screw
O[Qﬂ:[] Ov RIYRK—)L 68 m X2 NTEPUPIN—G— - TL—
Ball Stud 6 mn Hub Carrier Spacer - Gray OEf,EIJBIEEE(C.‘ﬁHﬁti@*OO
ZC-BH24A Assemble the right side in the same manner.
M2x4 KT I\y R X4
BH Screw — s= s s )
- . — ‘s AZN—=YILRSA T v T MIEILTEHTI,
ZC-C25NA AZN=BIVRSA TV v T DBHIUTH L@ wocomicsmTey)
M2X5=\=‘\7“J717U1— X2 . . . . n. I~ _ﬂm\ o
SH Screw Universal Drive Shaft Assembly Installation The Universal Drive Shafts come pre-assembled.
ZC-BH312A J5usHUZR () LT, lease see below for disassembly/assembly instructions.
I“m““m“m M3x12 Ry Iy R X4 Apply a black grease. S4.010TPCA
BHS Screw IZE'O] ORAMA JaA v EY
UP7 2 %Joint Pin

Rear Axle @
BB-1 OQ-EA . ~— Z2-01069B
BX10 RPUVY x2 U Ky Zk—>-69mm _— eV
Bearing f@ Rear Dog Bone @EECW
@ BB.135.0A g} @ S4-010TPCA i}

Bx13 R7UVY X2 EPPOEE AN S4-010TPCA \)
CoUv>r

Bearing Cup Joint
C-Clip @

[ ) COUYTZENTIRIGHEE RSAIIN\—FZFRAL. EFRICTERULEDNSAULFOFSITHRICLTRALET,
Z2-009R3A ‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

75— R7—LEY (¢3.0) X2

Outer Suspension Arm Pin @




=2\ J)LDEHIIT

Turnbuckle Assembly

Ov RIVRY—=)L

Ball Cup To
ﬁﬁ

Z2-206DM2A

RADMERIICEODTVET,

One side is reverse threaded.
e ZACY
Turnbuckle

OFRONT®

Oy RIVR
Ball Cup JOVh 7Zy)\—0Ovy R X2 48m&y—I)\w o))
Front Upper Rod X2 (48 mm Turnbuckle)

28 mm |
&/ i —— — sy

AF7PUvI0Ov R X2 (48my—>/\vI)b)
Z2-206DM2A BM-TBLA Steering Rod X2 (48 mn Turnbuckle)
Oy RIVR =Ny o)L UF
Ball Cup

Turnbuckle Wrench

SS

8
i

3B0ABBLAS
T

7OV K 7 yii—
Front Upper Rod

O

OREAR®

U 7w){—0Ov R X2 (48m&—>)\v L)
Rear Upper Rod X2 (48 mm Turnbuckle)

30 mm

CDOR—IJTERTH/I\—Y
Parts used on this page

¥Ov RTYRER#T [CADTLET, 7
The rod ends are included in bag #1. U 7w —Ow R
Rear Upper Rod

Z2-206DM2A
OvRIVE X12
Ball Cup

K #9 ORBE
Bag #9 Contents

C_ T 1 3r 1T )

SD-TB48NA
48 my—I\w Il X6
48 mm Turnbuckle

ISvoFUR (B) Z#BMULET,
Apply a black grease.



708UV 3y IDEHIIT
Front & Rear Shock Assembly
®J0VHAE. UVHE 2ty hZEDFT . @

Assemble 2 front and 2 rear shocks.

S4-S30S —
0UVT 915 O
O Ring \

S4-84513
70V kYavIRTa
Front Shock Body

pr— S4-S3XA
— S4-54M13 xsox Uy (HU7)
KE10DHAE UPY 3y oRFs - va—h SA.S4ACA [ XRing (Clear)
Bag #10 Contents Rear Shock Body - Short X30 A5— - A ()
Collar - A (Small) [
CDOR—=ITERT D/(—Y © DA
. =) x30 X Uvs (FUP)
Parts used on this page 54-S30S ) S4-S4CA | X Ring ( Clear)
0UV5 915 V- X30 h5—-B (X)
O Ring Collar - B (Large) —
© 7 g@; z2-53A ) 54593 _
< N 3y ORT Y=l
e X330 J>IFr T @a Shock Body Tool

S4-84513 X O Ring Cap
JOYhyavomRTa X2 @
Front Shock Body @

S484AIA1S 545013

FPIvARF b | N N

Adjusting Nut YavIFvyIV—Jb

Shock Cap Tool

S4-54M13 Q
UVyavoRT« - ya—h X2

Rear Shock Body - Short

7\ N sasaniis M2x4 RS~y REGHATEIE. T51 P—5i3
SESMIS 4 EOFHOBEICTELAIOY IETHA LT,
\\ // Tighten M2 screw without the use of plier, do

Adjusting Nut not over tighten. Recommend to use the
thread lock instead.

Z2-83A - ZC-BH24A
X330 UvIFvrvT x4 M2 x4 Ry U~w R
O Ring Cap ( ) BH Screw
» Z2-SBMA
N .
@'y- YawsTURL X2 84-5192-25
g i .
C/ Shock End L JOYRERbY-¢1.9/2.5m £
. Z2.S6MA Front Piston
N .
o 3 W, SR X
@!}- ST M x2 7

G

; Shock End M J;
S4-S2SA
$4-5192-25 ) \ .
~ 25 X3070VhkY3avoovIh
gzztt':nj' ¢1.9x&/25m X2 S4-S202-25 ‘ Front Shock Shaft
UPERLY-¢2.0/2.5m O
Rear Piston S4-S2MA
S4-5202-25
EXh-¢20%x2/25m X2 X30UvysavoyrIh-va—kh
Piston Rear Shock Shaft - Short
N~
ZC-BH24A @,

M2x4 RFUA\y R X4
BH Screw Q

Z2-S7TA
FIVERY 3 v ITY RR—)L X4
Shock End Ball

S4-S3XA

XSQXU‘/ﬁ‘ (UU7) X8 Y3y IER R Assy

X Ring ( Clear ) Shock Piston Assembly
S4-S4CA S4S4CA \
X30H5— A x4 X30H5—-B x4 Uy
Collar - A Collar - B Rear

| z2-s4iA
S)XBBYavIAUF—AR—Y— - 1m

Z2.S4IA Shock Inner Spacer

X33 YayvIiAUF—AR—H— - 1m X4
Shock Inner Spacer

@ @ b
z2-841A
X33 Y3y A VF—AN—Y— - 1m @ISQ

S4-S3QS S4-S3QS Shock Inner Spacer
OUVT -8 x4 0UVT-¢p15 X8
O Ring O Ring

O I

S4-S2SA

X30 70V hvavIyv Ik X2 Z2-S7TA

Front Shock Shaft YavIIVRKR=)L
Shock End Ball

O 10

S4-S2MA
X0 UYYavivvyIh-a—h X2
Rear Shock Shaft - Short @



720V h&UVPY 3y IDEHILTDDIE

Front & Rear Shock Assembly

AlQwassy 300ys 1uol4
Assy g ARERNZOC

=]
A|QUWaSSY Yo0ug Jeay
ASSY L RERA(N

CDNR—IJTHERTD/I\—Y
Parts used on this page

YS-350A
YawvIF4)L #350 X1
Shock Oil

YS-400A
23w o7 A #400 X1
Shock Oil

RE10ODART
Bag #10 Contents

V) S4-S813R
) VavoFryT x4
Shock Cap

YS-12675F ( kv ~ B)
JOYbhYavIRTIUVT X2
Front Shock Spring (Dot6)

VN

YS-12105R ( Ry ~k 5)
UvPvavo2T7UT X2
Rear Shock Spring (Dotb5)

S54-5913
ATV IThvT &2
Spring Cup 2Ea

(1:1)

ZC-BH24A
M2x4 Ry Ay R X4
BH Screw

Yawvoi4)L 70OV k /Front #400
Shock Oil

47 /Rear #350

vavIFAIEAN, Yavy
Iy MoK DbEH L TTEE

REXT,
Slowly move up and down to
remove air bubbles.

ZC-BH24A
BHS Screw

YavIyv I hEDOLDHLIDIEFL
FTHRULD, BNRDEFAIZE
HEMD EXEMDAHETT
Slowly push the shock shaft all
the way up, wipe away any
excess oil that has seeped out,
and screw in the bleeder screw.

REAR

54-5913
ATV IHhyT
Spring Cup

M2x4 IRE I~y R

70V KA. UVPAZ 2ty hEEDFT. @
Assemble 2 front and 2 rear shocks.

FAIIEHENDFUFY
FTANET,

Fill to the rim with
shock oil.

S4-S813R
YavoFxvryJ
Shock Cap

vavoFvyIELOND
ERFHIAHET

Securely tighten the
shock cap.

3wy Assy
Shock Assembly

W

YS-12675F ( kv k 6)
JO0VkYavIRTUVG
Front Shock Spring (Dot6)

WA

YS-12105R ( Ry k 5)
UvYyavoRTUVYI
Rear Shock Spring (Dot5)

702 b 3vT Assy
Front Shock Assembly

Uv3 v Assy
Rear Shock Assembly

RELYF (1.5mm)
Allen Key ( 1.5mm )



707 K&YVY a3y IO

Front & Rear Shock Installation

M3x

ZC-BH318A

.FRONT. S4-8913
v3vIFvyITR—IL
Shock Cap Ball

ZC-N3FLS
M3 75 yr«40VFy bk
Frange Nylon Nut

J0Y b3 v Assy
Front Shock Assembly

18 RFIUANY R

ZC-BH318A
7 M3X18 YUY R
BHS Screw =
|~
,'/f’/

CDOR—IJTERTD/I\—Y
Parts used on this page

¥*Y3yINIY MY MNERE2 [CAOTLET,

The shock mount nut are included in bag #2.

>
QQ

S4-008R5BA
YayvINIY My bk X2
Shock Mount Nut

LK#10 DRBE
Bag #10 Contents

0

S4-5913
YavIFvyITR—IL X4
Shock Cap Ball

O

ZC-N3FLS
M3 73> yF«/0VFy b X4
Frange Nylon Nut

(o

ZC-BH318A
M3x18 iRFZ A K X4
BHS Screw

%Y 3w INIY Ry MEER#2 [CADTVET,
The shock mount nut aredrgluded in bag #2.

S4-8913
< ¥3vIFvvIR=)L

DATEICKDIIBNEDDFY
Mount position is selectable by
> direction of the shock mount nut
Q (note direction of the marking)

‘ Shock Cap Ball

S4-008R5B

V /) =
ZC-N3FLS é%” -

M3 T7SvyFsOvFy b R
2 Frange Nylon Nut >

1 ﬁ‘

Shock Mount Nut

Uy 3w Assy
Rear Shock

ZC-BH318A
M3x18 iRy A R
BHS Screw

YavIRIVRFY bk

XEEITER
Note position

ABLUF (2.0mm)
Allen Key ( 2.0mm)



o

=

. g

— kS

ng © A
<T

o=
She
alh§
a0 E
NN <

\@.‘Lt
,n mw\\ PO

WA s«,\ﬁ

M3x4 £y hRAIU 21—

> Set Screw

) ZC-SS34A

troller Installation

O

ZE=KIY FO—S—0BDH|

Receiver, Speed

=2

(0]
Q
Sy
o P .
S ahg
_gheube
Qe Ll
‘;;;\mﬁmvnm

0\
N\ r\w%
Y, /%»/// ,M/,,,

wMMW\wa_MV

,. /
\ SEZAN
3 N
pe , //
o RN
o p /
=0
%32
— =N
e
NG
nﬂ_r ’ / /%-,me /3//0/
W E NS K S\
_,M m \\ %&MNM// l(\n;, g\\/
s \ NG WK
i & N ,Mx\ ‘ 25
C

LrF (1.5mm)
Allen Key ( 1.5mm)

A

'

“ W\, N p.a
¥ | S -y
S \\M§5W,@z

ZED (T DERICE
ENZEHER > THSERELTLEE ),

Before mounting the receiver and speed-eontroller, use a cleaning
agent to remove any oil or dirt from-the mounting surfaces.

>

R ~O—
x>

::bay

—gc

#, 2K
>

=

5,
JU—

]

=3
=

K #12 DA
Bag #12 Contents
DR—ITHERAT D/ —Y

Parts used on this page

Z

ZR-200GA

PITFFINAT X1
Antenna Tube

ZC-203A

BET—7 X1
Double-Sided Tape
ZC-SS34A

M3x4 v hZXOUa1— X1
Set Screw

(I

[




T—5—0DEDFI1F

Motor Installation

N7

=L

S

&

BX7 v v—

ZC-S37A
Washer

N

P
&S

M3x8 F+vTRIUa1—

SHS Screw

ZC-C38A

Ja—

ZC-SS33A

EAHYDOLKSICHEDEET,

D 0.3mm 2
AIDETEDEFPHRIBLLI K BEDTcth

PN
=

F Dtk

ARTEL,

e

D, BE}HELLED

CORBIIRT EDEREDEL

=N

£ M3x3 v bRy
> Set Screw

7o TLIEE L,
Adjust the meshing of the gears so that there is

c
clearance between the teeth will cause excessive gear

approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
noise, as well as causing a drag in the drivetrain.

TeohFAEEIFIEE(

)

DR—ITERT ) —
Parts used on this page

TEL.)

=
=

FVFv BhECH

Pinion Gear (Sold separately.)

p=

jo)

s

=

W S

%mw
m L
==
AD..L.A.H
2o
= =3
oo
@hs
e
F oo
25
_%r.
Z 0
M8
.
=3
£ a
“‘_WD.S

N2

;_At

]

RVR=

12}

o

a

R#12 0T

Bag #12 Contents

[:

=
° 8
o
16 2
s
%2
K E
RS
# o
58
m W
Nn
-
® 35
1w &
+E
B =
NG
N o
13
¥

©

18T | 19T [ 20T [ 21T| 22T| 23T| 24T| 25T| 26T | 27T| 28T| 29T| 30T

80T |11.56]|10.95|10.40| 9.90[ 9.45| 9.04[ 8.67|8.32|1 8.00| 7.70| 7.43| 7.17[ 6.93

BX7Tyvyvy— X2

ZC-S37A
Washer

@ ELYF (1.5mm) @ RBLYF (2.5mm)
Allen Key ( 1.5mm ) Allen Key (2.5mm )

M3x8 ¥+ v TRIUa1— X2

SHS Screw

[ oy

ZC-C38A



AFESA Y —D|b T

Sway Bar Installation
5 — MNEETIIERLF A,
Don't use on dirt surface.

OFRONT®

ZC-206AHA
25 ER—IL
Z2-412A /@ Anti-Roll bar ball

Oy RIVR
Ball End

ZC-SS38A
M3x8 v hZXZU 2 Sat Screw

|
Set Screw _D 0 (l
% — |- ‘
L, CIID
S4-412BA 2ty hEEDFET . @
AZER—)b Assemble 2 sway bar rod. SH Screw

Anti-Roll bar ball

OREAR®

ZC-206AHA
5@ 25 ER—IU
Z2-412A P Anti-Roll bar ball
Oy RIVR
Ball End

|
7C-ss312A
M3X12 tw hZHU 21— |

Set Screw 5mm
— | | —>| |<— _ 7
®#E1 ORE @E®I|-|l.®

7(-SS33A
MBX3 v hRZU2—@

N ool
Bag #11 Contents AIESAH—01.3
a %4_41 SBA 2y hEEDET . @ Sway Bar ¢ 1.3
ZZER—IL Assemble 2 sway bar rod.

Anti-Roll bar ball

72.412RS3A
2FESAF—1.3 X1
Sway Bar ¢ 1.3
= 7/ = ~
G ~ QAU
D) V/ Sy ~L—>
ze-4|\1 2A ‘e é"%&é},?p’%’, /_ Vi
OwRIVE x NAN ) o
Ball End A ‘ 4 \ =
Y YRS A Al
" — = | = &
(1o Nt
ZC-206AHA T
2HER—IL X4
Anti-Roll Bar Ball M zc-c212A
=/ M2x12 F+w TR 1—

SH Screw

©0

S4-412BA
AZER—IL X4
Anti-Roll Bar Ball

[

ZC-C212A
M2x12 FvvTZXIUa1— X4
SH Screw

ZC-SS33A
M3x3 v hXOUa1— X4
Set Screw

1)

ZC-SS34A
M3x4 Yy hAIU1— X2,
Set Screw

Z5-SS38A
M3x8 v hX 7V 21— X2
Set Screw

ZC-SS34A &
M3x4 £y hRIUa1—
Set Screw

M3x4 tty RATU1—FRIETAH—h HFIEL
AL—XCEK KD ICHABYTLEEL,
Adjust the M3x4 Set Screws t® remove any play,

but allow the sway bar to swivel smoothly.
RAELVF (1.5mm)
Allen Key ( 1.5mm )



Ny 5 U —DIEH

Battery Installation

23— kg4 X Li-Po

Short size Li-Po

1 EILYA4X-~3—kLi-Po

XIS

(S

Compatible with 1S-size shorty Li-Po packs

74
¢
>

%,

w
¢

15\
Z
ZA=) o

N\

¢
=
=
<
2

— \

v
q( ry—,
n » ! \
2 | ,,,, '
! i,
v1
(@ o v/




F4 P DEE. MO

Mounting Tires, Wheel Installation

FAVDTA REHL D, KA )LEDIRE ICHRREERZ
MUAH, @A REEELET,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVFT—ARYIZRUAH. T4 TDY TZERAIVDBEICEDAHET
Place the tire insert into the tire, and tire onto the weel.

BRREEA
RLETARETEL.)

sold separately.

KA1A=L
Wheel

Y AVF—AKRVY
Tire Insert

KIALV, AVF—RARVY, RA—IVEHBLTHEbFHA %
AECHAELREEL,
Tire and insert, wheels ( Sold separately )

B4-827A (Yellow)
B4-827WA (White)
U ikA—Ib
Rear Wheel

A —)U BEETHETEL.)
Wheel (Sold separately.)

B2-82 THYA (Yellow)
B2-82 THWA (White)
70V kiA=L
Front Wheel

BM-N4SA/ZC-N4FBKA

M4 EL—vavFy b

Serrated flange nut
SHUBERICEELET @
Secure each side in the same manner.

CDR—ITERTD/I\—Y
Parts used on this page

R#12 ODRE
Bag #12 Contents

7 N\
Q /

BM-N4SA/ZC-N4FBKA
M4 EL—r 3y bk X4

Serrated flange nut

CA(Cyanoacrylate) glue



o

v hSAUICHE>THY FULETS
ut along the cutting line.

T7 VERERDAY bSA 2,
Cut line when installing a fan.

LD FVPRy IR (AT 3v)
LD gear box (Option)

LCF+VRvI X -803.0

LC gear box

CDOR—ITERTD/I\—Y
Parts used on this page

M¥YOYRDwYv—BR#1 [CADTVET,
The mount washer are included in bag #1.

<

Z2-00TW3A
NOVKRDwYp— X1
WMount Washer

Z2-107Fw2
J4 K70V YAV X1
Wide Front Wing

Z2-10182L
S02.0RF« - SAKIIA b X1
S02.0 Body - Light Weight

ZS-GWBLS
CLELATO—RIAVT - SARITIA M E ]
OFF ROAD Wing - Light Weight 1Ea

G [

ZC-N3LA
M3 FaOVF v bk X2
Nylon Nut

D

ZC-F310A
M3x10 B35Fvv T X2
FHS Screw

B

IA4VIIIU
Wing mount

0V k91409
Front wing

Z2-001W3A

Mount Washer

M3x10 ERZ##H ZOHFCT v bz

TSAV—CEELTLIEEW,

Please fix the nut with pliers

when tightening M3xM10.
)

{
2

pa Nylon Nut

& ZC-N3LA |
MY M3FrOvFv k
y

ZC-F310A
ﬁ M3x10 B>+ vv @
ﬁFHS Screw

ROV IvYv— |

JOv koA
Front wing

*RT A MNIDBITIDT AT L
Ay MCIE YT-CS2A Hifg/\ =@ 1200

Recommended items for preparing the body
YT-CS2A Curved Scissors for cutting
YT-BRBA Body Reamer for opening holes




Painting the body & Body and Wing Installation

QORT 1 DER

W« DA (BEE) ZHEEFITHOPRIVZEVRLE T, BOPLRIUNMTELTVDE. BREDIDNODEREFDFITDTUFEO>TLIEEV, HRRIEKDZ
UohbEE->TLEE L,

ﬁif?’_%aﬁﬁl:’j»r U REDEBEUIEVWKL IR T A BRI SYRAF VI V— D E T, ZORICYRAFYITV—MDRT A ICEBBELTCVWEVWEICULHDERICEDDTERL
TLIEEL,

FRERY H—RRA NERZEFERALTLREEVN. ATU—ZFBEF 1 ETEZED LTULE S EBRDNED., BOLSHTEDDT., 2BFICELE>TEIL2~3EICHIFT
BRIBDELIICLTLEEL,

MIRT 4 REDREY — MIBREICHDTRSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies. Spray several light coats, as evenly as possible. For best results, allow each coat to dry
before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@7 H—ILDEED TS

cRT 4 REIDFREY— MEIDLTHSTVET,

OFHh—ILZERO—REICTIDIREFT,

QBEHDHEDHFZL LAY NLTTA—ILZBBICEDEERT .

OMIBHNRE 2B LT OAMRZRD UEH BB FNIEVKL S ICAE O TVEF T,

T A=V EDBRICERZELMIADN L TLE S AN A D Y TDERAICKEDFT,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MBRUTCHSTH—ILZEIEDF T %
Apply the decals after painting.

ZC-105B
RIvIF—T

Velcro Tape

IV ITF—TEFDIC
Hy FUTERLET,
Cut the Velcro tape in
half before using.

OFHRICHEIRICRT « ARIICEED F T . @
For the opposite side, apply in the same
manner to the inside of the body.

ZC-105B
RIvIF—7
Velcro Tape

CDNR—IJTHERTD/I\—Y
Parts used on this page

Z2-10182L
YRAFVIV—h
Masking Decal
ZC-OFFD
TH=IL X1
Decal

ZC-105B

YIvITF—T XF 1
Velcro Tape (One of each.)






SUPER OFF-ROAD S03.0 Exploded View

ZC-FH310A
<i> ZC-BH315A ZC-S37A
ZC-BH38-A
22-206-8A g A
ZC-S36A Q
ZC-BH310A

Z2-206DM2A 3

Z8-SS312A
Z2-206DM2A /é g

@ &
) ( \
N
o
=z
W
—
>
)
Q/

ZC-S37A

Z2-200-3A

ZC-F310A

Z2-412F3A
SO-412F10

ZC-BH322A
\ g
ZC-SS33A

ZC-206AHA - 2
Z22-412A — @

ZC-SS38A
S4-412BA @

Z2-002SG

ZC-N3L3 ZC-F38A

Z2-206-8A

Z2-206-8A
ZC-A3610BA

Z2-002SG

ZC-A3610BA

Z2-200-3A
BB-730-4A Z2-206-8A
] ZC-A3630B

s

ZC-N3P3A
Z2-200-3A

ZC-F310A ZC-F38A

Z2-002FWA

BB-730-4A <®

]
Z2-201P3A
ZC-A36108A - o ZCA3B108A
S E % Z4-201CLC
B, S ZC-S40A
Z2-206-8A SN

ZC-BH312A

S4-S813R

$4-5192-25 (F)
S4-5202-25 (R)

S4-S2SA (F)
S4-S2MA (R)

Z2-S41A

§4-830S ©

S4-84813 (F)
§4-S4M13 (R)

$4-S30S

Z2-300R0O SD-TB48NA S4-S3XA
Z2-300FBS

Z2-206DM2A

0@

S4-S4CA

z2:53A
.206- 54-5308 @
ZC-BH312A 22-206-6A w
C-BH26A g
72-413G3A ZC-BH38-A
s, 72-415510A %
' 72415521

o 2 ——2CNeRA S J TN YS-12675F (F)

©

ZC-BH24A

S4-S4AJ13

Z2-001B3A \ : Z2-008F3GA
72-009F3A
ZCF318A

;ii?géssAA & o Joa1an YS-12105R (R)
07 Ve Z2-415526G 25.541A
ZC-BH314A )R
y BB-105-2A —e
545913 ©
PRgETT
ZC-S37A ' Q//(; 72-SBMA
BB-105-2A | °® ©
ZC-A3610BA ZC-S550A ’ z2-S7TA @?‘
ZC-A3615BA 2.010AFA O

Z2-414A



ZC-F310A

B2-501GSA
Z2-503GH2A

Z2-001W3A

ZC-BH322A

Z2-670SA
77 B2-670PA b,
@(f i B2-670CA o
(/WI ZC-BH28TPA
/ Z2-SG80SDA

B2-670CA

B2-670PA
ZC-BH310A
ZC-F312A  7C-F28TPHA
z2.118:31A
{ 72.302TLCG P 25.3026TG
BM-4818 ~ 4830A e G Z2-303IA \\‘\
ZC-C38A © 0 /)’, ¢ e,
)
ZC-S37A $0-304 X
ZC-BH38-A
BB-1510A
A 22-302CTG
Z2-303TA3A -
72-302TLCG

ZC-BH318A

% z2-118-31A

) A ZC-BH38-A
S —

PR\ @

ZC-BH310A

e~
8

C——— zcBH312A

P zcsaeA [
I ZC-F310A
& s

7, ZC-BH322A @ @

ZC-BH38-A

ﬁ B> ZC-SS34A
® ’G’?
@9%7 72-300RG

ZC-F38A

Z2.412R3A
ZC-5533A )
ZC-206AHA
z2412A S

ZC-SS312A
S4-412BA %
Z2-206DM2A
2 SD-TB48NA
Z2-0p9S35A ZC-F310A V.
S 2 Z2-009R3A Z2-206DM2A
Z2-300RFTA NZ)
B ZC-BH24A
<
N Z2-206-6A
ZC-F38A 5 % ZC-A3610BA
A & Z2-415RDCA
v ZC-S36A
ZC-BH312A
ZC-BH318A
B4-827WA - Z2-S7TA ZC-S550A
BB-105-2A
ZC-C25NA

Ba-827A ZC-BH24A

B2-821HWA
B2-821HYA

ﬁ SD-011A
ZC-N4FBKA

BB-135-2A

SP-011HA
B4-011FA




PARTS LIST

SUPER OFF-ROAD SDE " o / 3 = 0

B E B A& ffia YZ-2/CAL2 i YZ-2 S2 5A RO TA k K7+
zeotmeLa  ([ZEICDER ¥3190 % *
@ @ z2DIM2WA YZ2/DTM2A IFOS 547 Uv 945 ¥1650 * *
DO 7oCALGWA  YZ2/CAL2A LMR27 UP 91> ¥1650 K
YZ-2DTM3.1 A
E VA Z2DTM3IWA - 52 0 N\ 5 U TSR 7in (V5 ¥1.760 X %
SOR-020 2—)\—#70—K S0 20 2WDZ 70— KA—Fvk  ¥60,280 Z2DTMFWA  YZ-2/DTMW B YZ-2 IO k 91 ¥2 F0O— ¥1364 K *
SOR-030 2—)\—#TJ0—K S0 30 2WDZ 70— KA—Fvhk  ¥76,780 Z2DTMWA  YZ-2/DTM A YZ2 S2 K7« T7O914 5 ¥1650 % *
Z2-101RO RO1.0 >~ ¥2970 * *
72:001B3A  YZ-2 8 70 R&UT J{(— ¥770 @ ®  Z2-101ROL  ROR ¥+ (54 hOIAR) ¥2970 % %
Z2001W3A  YZ2/ 7OV R/ U¥ 9125 79~ ¥1210 @© ® 7210152 S02.07 70— KT+ (RAFVIHE / @) ¥3190 @ %
7210182l S020 #T0—KiF4 (RAFVIME /S LI ) ¥3190 * @
S0-002 S03.0 Al PILEH XA VY v—Y (OVF ver) ¥12100 * @ Yz vyU—xA
Z2.107FA 2 ;R ¥4290 * *
7200252 S020R FILSH XAYYv—Y ¥12100 @ * 20V E 51T - ZLIR NIV E 7Y b
— Yz2yU—ZH@
S01.0 / YZ2CAL3 i XA Y Y —Y . ) \
zooozoa  ORNG rZECALSR ¥11.043 k& Z2NO07TFWA L S0 S5 (o4 K/ FO—E 140 ¥990 ok x
75.008R0  RO1.0 AAvYr—s ¥4180 x %  Z2-107FW2 SO YU—XR U4 KOV hIAvY ¥990 o @
VZ-2CALB1 B A4 Y p—s e YZ-2DTM3.1/CAL3.1 )
zaoozcain (OSSR T e ¥12870  x x  Z2NIBBIA o g SY% R RI— A — ¥2420 © @
Z5008031A V220 TM3.1 Bl AAY T o—5 (F—1) ¥12870 % x  Z2118FSA  YZ2M/wFU—M J2—LY— N~ (SHEEERA) ¥550 © @
— e DTM3/CAL3 f
Z2.002BTA  BYZ2TA JOY K JULY A ¥1,100 -200- , .
B 7OYRIUTAYE Ok Z2200BA  GrRLHSUL /ey Pk Tk ¥2310 @ @
Z2.002BG  BYZ2TA JOVk JULS ~v K (95771 K) ¥1650 * @ ki <
L 7o E Z2201BABA DTM3/CAL3 Al LIRNILIS Y5 (FILSM) ¥3960 % *
Z2-002FWA  S020 M7= 82 70Y hYv—Y D 1A k ¥2090 © @ SR s =
A Z2.201BB3A DTM3/CAL3 A NILHSY5 R—2 (FIL=M) ¥0640 * *
Z2-002FWS 5020 FIRF—IL& 52 70 hyv—Y DT A R ¥2090 * * Y
— e se JH- Z2201CLBA DTM3/CAL3 A t¥5—Uvs (FILEM) ¥2860 * *
Z2.002WA  S020A7ILS®S2 Y r—YD 1A k ¥1870 * * " _ p
At S0-201CL  RO/SO B 7IL= tvo—Uvs (NPUVGH) ¥3960 * *
72.002WS  S020 FRF—ILE S2 Y r—Y DAk ¥1870 © @ =
Z4201CLC  YZ-4M €v5— Uvs Ho— ¥440 o ®
so002531a Y22 DTM3.1/CAL3.1 7 ¥1430 @ %k 7oo0iFGA  DIS/GAL e ‘
HAR FU—hk WBHIYYRN) PILS8Y v—VER ’ -201P3 3/CAL3 A AF7UVI RNIVIOSVT RA S 660 [ N ]
YZ-2 DTM3.1/CAL3.1 Y4 E TL—F WBHZ5Y ) 72:201SBS  RO1.0 ./ SO1.0 A 7ILE® NILHS5VS &y ¥9240 % %
2200286 %) smyplymm (95774 1) ¥1870 *x @ S0-203 S03.0 A PILEW H—HKYHY k (IVE—R) ¥3300 * @
70-003AA  YZ-2F FILEM G-V~ (RIL—1) ¥3300 % %
DTM3/CAL3 B 70 k YR 7—L (517 B) YZ2T/YZ 27
Z2-008F3A (43 7o 5 Loitif) ¥1.100 Kk ok Z2B04BBA ) =m 15 5mm Y—ith—Y (23T $27 /KO) ¥1.8980 & %
DTM3/CAL3 @ 70 k YR 7—L (55771 1) YZoT/NZ2 R
22-008F3GA (4 3705 Itt#) ¥1.850 Z2:20425A /= m Y5 Bmm b—rtik—> (25T 74/%) ¥1.980 ok K
DTM3/CAL3f S3./LDU¥ 92 7—L (517 B) YZ2/NZ AR
zooosraa MY CASE S OV ¥1100 2 o zo2osomeA [EENIEAR o tews 0B ¥1000 @ @
DTM3/CAL3 3 53,/ LDUY YR 7—L (55774 1) YZ-2/YZ4 R HD ¢ 5.5mm Oy KTV K K—Ib
Z2-008R3GA (5o 430/ 43— 35EY) ¥1.650 4 A Z2R0BBA  (Zom emm/4fEA) ¥770 @ @
YZ-4SF2 FI L5/LD U% Y27 —1s (517 B) . YZ-2/YZ- 4F HD ¢ 5.5mm Ov KT K —L
s4008R5BA (ZOTR R D L e ¥1210 zozoeea  (ZELT AR KDY ¥770 @ @
YZ-4SF2 f L5/LD U¥ YRT7—Lh (55774 ) . YZ-2/YZ-4F HD ¢ 5.5mm Oy RIY K K—Ib
S4-008RSCA (59— 430/1vF—0 35E) ¥1650 @ @  z220810A  (Zomomm/4fEA) ¥770 @
zo20612a  YZZYZAR HD 0 85mm Oy KLY K Kl 70 e ®
20.000Faa  DTMS/CAL3A JOY b PU9— YR 7—L EY v660 © ® (#2788 12mm )
(0 3795—E) Z2300FBA  YZ-2F 7OY R JL—2 ¥1760 % %
zo.000RaA  DTMB/CALS R U o5~ 92 7—4 £V w650 @ @  Z2300FBS  RO1.0 ZF—LM 7O hIL—2 ¥990 @ @
(08795~EY) 72.300FLAA  YZ2DTMS.1 A ¥2860 * %
DTM3/CAL3 B U A F— UR 7—L EY - FILEE IOV~ OF XDk (0/Up +1mm) :
Z2.009R35A ! g ¥660 © @
(@85 fY7—EY) 70.300FLSA 1 £2DTM3.1 A ¥2860 * X
so.009535a DTMB/CALS F @ 3.5 1Y+ —EVA AR—Y—/ U1z ve50 ® @ - ZF—IUE Ok OF YZTS b (0/Up +1mm) :
- =4EN) o Sl e P s 7
(& 25.300UA YZ-2 VU—ZF 7OV K PyN\—TF—L IV H Y880 * *
SO20 /@ FILEE PYvRAF TN IOV P IR (D1 K/30-)
Z2.010AFA / i ¥1980 @ @
(45mI\T /0.5 ARt /2 EN) soa00rua | YZ2 R PILSE JOVK Py)—F—h IOk ¥2530 % %
Z2010FAA  YZ2YU—ZB 7ILS8 70 RP5AL (\—K7LRA ) ¥990 - - - Gro-) :
YZ2 YU—ZB PILEE JOY ~ 7y /\—F—L
Z2-300FUSA 2 YU~ 2R ISR D 7 ¥2750 Kk *
Z2-01068A  YZ-2YU—ZA 1=/\—H)L YvI b (E8MmMAK—)  ¥4070 -~ & NOYE ST (RFYI—R - OAK) :
YZ-2 YU—ZR 1=)\—4)L K—> (68.0mm) Z2B00RO  RO1.0YARDY L, FUPROY L/ HA—L\T vk ¥1650 © @
Z2-01088BA (75 51068 /) ¥O0 A A oRUMWA DTM3/CALB A UT 7y /\—F—LD b ¥EI0 % %
7201069  YZ2YU—ZM@ 1=/\—H)L YT~ (BOMmK—Y)  ¥3740 @ @ (PIVER TA RER) '
YZ-2 Y U—ZF 1=1\—Y)L K— (69.0 2 DTM3/CAL3 A
zooioe9  [ZEYL AR = (89.0mm) ¥g80 @ @  Z2BO0BSA  yaon i Suya (9351vF—EUA) ¥14s0 e @
YZ-2/4/DTM B U¥ P2 RPUVY H5— . DTM3/CAL3 A
zoo1080MA (G2 AOTMA YT 7 z ¥550 @ @  Z2B00RFHA oo oh Y NTaR ] (\f YTk H4T) ¥27s0 ok x
Z2-010RAMA  YZ-2/4/DTM A U+ 752 (Z2-415RDM %A ) ¥880 @ ®  72300RRHA DIM3/CALSAE ¥2750 * *
— e UT 9ROV R [#E] (\f YOV R 51T)
BAOTIFA  7OYk ARMAIL \T (W21 2mm ~ 4.3) ¥1100 © ® oo Rkl
BAOTIRA U St ST (D1 2rm - 5.0) 1100 x 5 Z2G00RFTA  YZ2TR ZLER Uv YATDY b (Hifl) ¥2750 @ @
! : : Z2-300RFSA  YZ2T/NZ2F A7 4—IL% UT URT9Y~ (Fifl)  ¥3.190 K *
Z2011R6A  YZ-2/ 6mm Ut AL \T ¥1430 * * o 2T
A Z2-300RRAA  YZ- 2 U—XM 7IVSH Uv YT~ (%fl) ¥2750 © @
S0-017 803.0/m JOY bk Y3y §U— ¥1870 % @ YZ-2 DTM3.1/CAL3.1 B UT7 v/ {—R Y~/
(CG®/ 570/ 3mm o) ’ Z2-300R31A [T i R ¥1,320 @ %
72:017GA  YZ-2@COGH JOVK Yavs 50— (AL YAF—LA) ¥1,870 % * e A .
o1t Savoso Jpaoors | UPTYI—ROY R O——RILS— Y1760 % ®
z2-0175 (Z2-81FS/STRE. S4ST1LAR) ¥1,000 2 A FPRY IRYHR— N (IS5T7A M) ’
DTMB/CALS 8 GG & L7~ F 395 57— AO-502D RO2.0 /8 Foitty 7% Y90 - -
z201738 e A ) ¥1760 @ *x  7z2302TA  YZ2T/YZ2 M LD+ Ry s (5— NEEM) ¥1430 % *
S03.0M UPoawss0T— 72-302TLCA  YZ2T/NZ2F LC #7 Ko R (A—~v /ATZM) ¥1430 @ %
so-018 (CGM/ 57 S4SIMI3 ) ¥2640 X @ 75500TICG  LCHV MyIR (H—Ny h/ATZR - J577 M)  ¥1980 * @
YZ2RCGH UT Yavs 57— YZ2TR % Ry oRFvv 7/
z2-018:2 (Z2-S1RS. S4-S1LAR) ¥2088 4 4 ZBB0CTA  pppgTs_ yaussD-ZN—tY— ¥1,320 @ %
DTM3/CAL3F CG % UT Y3vs 57— ] PRy IRF YT/
Z2:0185A  (Geam 3 5y SERR 3mm H > S4-51MA ) ¥2640 @ x  Z2302CTC  ppg55 ooy seT—2R—Y— (I5Tr m Y70 k@
ROOIBRD  RO2OMRY3wH¥T— R7wIN—vDk ¥1320 - - 72-3031A YZ2 R 74 KS5— Yv Tk (FLIR) ¥330 o ®
ZoDTM2BA  YZ-2/DTM2 f YZ-2 F2 57 1 (WAF VI ¥3190 % k  Z2303TA3A YZ2YU—X@ FILSE hyTYrTh (Z2670SEMA) ¥1.980 © @
sopTMwes  YZ2/DTMW R YZ-2 F2 51 ko x4 h 7 ¥3190 % %  Z2003TADA YZ2R ZILSE hvT VoI R (F1L5 N NTR) ¥2200 A~ ~
(RRFV 1Y) RO-303TS RO2.0 f ZF—IL® kv Tv v T b ¥1980 * %

HROHERUMKE. PERCEEIIBENSHOET. JRMBFHRNGEME BHA) [CDE, RFEMAGIIERCTTIHERTEL.



S0-304 S03.0 /8 7IL=8 T—5—TL—h ¥3190 % @ YZ-2DTM3/CALS
RO-304D RO2.0 A PIL=® E—5—TL—k ¥1320 - - S4-SEMTA UP ¥a—h" X30" ¥3vIYy eI (FHYI-1) Y200 x x
RO-304GC  RO2.0 R *£¥H\—/ Uvo1v5IoY k ¥770 - - S4-82LTA 621;4‘%20? sy HY T (FHYA—h) ¥2200 & A
Z0-304MP  RO1.0M PS8 E—5—TL— ¥1.650
22_204” YZ-ET: ),J»fé f_s;_ V,j;'\ ¥3 190 : : §4-84513  SO/MO20 M "X30° 13¥3voikF+ (7OVN) ¥1210 @ @
75.804THD  7)=8 HD Bz v3520 % x  S4S4MI3  SO/MO20M 'X30° 18¥3uuiF« (U¥/va—h) ¥1210 @ @
Toa12FaA 225 U—XF 90 55 - By (65K  voee0 e e  S4S4L13  SO/MO20R X30' 13¥3yuir4 (UT) ¥1210 & ~
50412509 RO S0 9 S0 LRSI P © 0. vado x  54S308 SO/MO2.0F 13v3w50UYFty k (2fA) ¥660 © @
50412510 RO S0 J1—2m S0 h 25— © 10 vaso e @  SHSA YZ-4SF2 B “X30" ¥ 3w &M X UV (3.0mm) ¥660 @ @
S0412F11 RO S0 S1)—am S0 25T e © 11 vado % % SAS4cA YZ-ASF2 B "X30" YavihS— (@HEES2EA) ¥770 @ @
VZBDTNG/OALS : S4-010TPCA "C-clip’ 1=/\—HJLA Va1 ¥ hEY ¥550 @ @
zeareran P R e bok BaEy ) ¥4290 @ ®  SPOITHA  RAILI\T BV (\—R¥AT 4%A) ¥660 © @
Zo-412A YZ-2/4 Y U—ZF XHEHE Oy RIVER ¥660 @ @
NZ-2 DTM3.1/CAL3.1 B2-009BFA 7OV AVF— YRF—L EY ¥550 @ @
Z2A4I8H3A g1\ UT/ Tvyus (¢3EY N—kyqT)  T1210 @ ko a00r0 IOV~ YARDY N (RFYF— R/ F0—) e ¥660 * X
YZ-2 DTM3.1/CAL3.1 B2-501MRA  MR/RS K—LF M Ya( Yk L /R ¥1870 4 &
70.413G3A . 1R e s ¥1.760 * @
STNT*vUF/Tvyvd (93EY/TIS5T74 M) B2501GSA  MR/RS #FF T RS517 Ay T (RF1—IUBY) ¥1430 @ @
Z2-414A YZ2RFVIEY By b ¥880 @ @ B2-501GGA  MR/RS #¥F 7R ART v ~ ¥330 @ @
Z2-41582H  S020ARF7U¥YTOv Y L/R (\=R5(T) ¥770 @ % BD-500GOA  BD-7/BD-6 F§ #¥57f “0” Uv4 (YUIY 4fEN) ¥330 @ @
Z2-41552G S02.0 BRF77U»I7J0OvI L/R (95774 hR) ¥1320 % @ BD-500GA BD/B-MAX A ZIL=8 #9577 Yv I (1Y b 2&A) ¥638 % %
Z2-415R1 RO1.0 UFZN\TF+v U7 ¥990 kX B2-503GMA  F7F TR AH) ANLET £y b ¥1760 @ @
. DTM3/CAL3 f YD-2/YZ-2/YZ4SF2
Z2-AT8RDCA b )\ Tk pUT/ Tuyvd (0 3EY) (\—kyq7) Y1820 € @ Y2-503GPHA 4+ h =S m 55554 R J\— RRARJLEP Y ~ ¥1.650 & *
Z2-415RS2A  YZ2 YU—XM UV/\JF+U7 (¢ B3EY) (FILSH) ¥10340 * * B2-506A FT RSATUVY (2HAN) ¥660 A~ A
DTM3/CAL3 > e D2,
754155104 C o _ voo0 @ @  B2BOSTSA MR/RS 7T THwh/57 ATUVY ¥1.100 4~ ~
g/g;’(;;*c‘ggf_il f’;.jg‘iog‘;‘ L’/;_f;z)_\n) B2.670CA  RAUw/i— /%y K (2#A) ¥950 @ @
72415821 o Er it Y ¥1320 @ @ B2-670PA ZUw)t— TU—h (28A) ¥1650 @ @
Z2.500MG3A  YZ-2 YU—ZF *H ¥ 77 Fv k ¥5170 @ @ :
Z2.500A YZ-2CA/YZ-2DT/NZ-A B Ki—JL 57 Fv b ¥5500 % x 1620 RO1.0 7OV +5A¥ ¥1.980 & *
72-503A YZ-2CA/YZ-2DT/YZ-4 i DP48 52T K—)L 77 ¥ ¥660 & o TR-62 RO1.0 UF5A T ‘ ¥2420 Kk *
> 503IA NZ2F 74 Fo— 4 v660 ~ ~  ZCTIGR RO1.0 UTA YF—ARYY ¥660 x *
72.503ICA  YZ2CAM 3G 7 K5— %% vee0 o @  BMWTIGA AYF =AM Y R ¥990 K X
70-503GH2A  YZ-2 fl #VF IR FIT—R (KBE) ¥1100 e @  ZCTIBMA  FJO—RMAYVF—AMIY (2747 L) ¥550 % *
o B-MAX2 B H12 70 k i b ( TO—)
YZ-2 YU—ZH B2-821HYA : ¥660  * X
Z2B03CGHCA %) = epry r—2B ey T \—RKPLRAR) 1870 Kk X ;H&i;:;f:?f) e )
S —= TR <5 N =_ g - oY bk iR
—— z(zzé-eségmégmx)u YI—2TUVY [ Fy N/ D vss0 @ @  B2821Hwa MPERLNS 28 ¥660 * *
72-670HDA  YZ2f #ALo ~ Z)\— % )\J (Z2-303TADAF)  ¥2200 -~ »  B4B27A B-MAXA A U AL (ATO—/Hl2mm 6 A/\TR)  ¥660 % *
25.670VPA  YZ-2/BMAX2 B RUF A5y K 2wl TU—h  ¥1760 % &  BABR7WA  BMAX4IA U AL (KD h/HI2mmBRATRE)  ¥660  k *
S01.0/20/YZ2 BO—UVIT7IRIY K
Z2-CFM (Y4 RTL— hEHH) ¥2.420 * x BM-508 FITPIvRITIFY b ¥440 A A
72-SGB9SDA 69T R/\—+¥ (BETME) (AUw/\—/FALI 1) ¥770 % %
Z2-SG72SDA 72T ZI\—FV ( 3EytiR) (RUwI\—/FA1LI k) ¥770 k% YS-12625F 183v3ayIf@ JOYKATUYS" DOT8 (6.25T/24A)  ¥1,100 * *
Z2-SGB0SDA 80T Z/\—F+ ( 3fANH) (RUYI\—/FALIK) ¥770 @ @ YS-12650F 183v3yIf@ JOYKATUYS" DOT7 (B.5T/24FAN)  ¥1,100 % *
70.53A YZ-2F "X33" Y3v 2 0UVIEry T (0UVIH) ¥550 @ @  YS12675F 13vawsf JOYRATUVYS DOTE (B.75T/24A) ¥1,100 * @
Z2.S4IA YZ-2F X33 Y3 v A vF— AR—H— (1 0fEN) ¥440 @ @  YS12700F 13va3wsf@ JOYRATUVY  DOTS (70T/24A)  ¥1,100 @ %
o saEA NZ-2/4 YU—ZF Yavl A UF— AN—t— vaso % % YS12725F  13Y3v5@IOYMRATUYY DOT4 (725T/2AN) ¥1.100 % *
("X33" ¥ 3w - 0.5mm) YS-12100R 13 Y3 v4M UPRTUYY" DOT6 (10.0T/24A) ¥1,100 % %
75.56MA YZ-2/4/DTM A Y39 9T R TSAFA w2 )\~ v8s0 @ @  YS-12105R 13 Y3 wZM UPRAIUY DOTS (10.5T/2FA) ¥1100 % @
S/MILYAZ) YS-12110R 18 Y3 v oM UPZTUY" DOTA (11.0T/2FA) ¥1100 @ %
72.S7TA Yz-aT’ e A ¥990 @ @  YS-12115R  13¥3w&M UPRTUS" DOT3 (11.5T/24N) ¥1,100 * %
FIEH Vavs TYR K- (\—R/AEe 6.8)
S4-S813R  SO/MO20M 13¥3 v oy (1 / 2/EA) ¥880 @ @ - R ——
S48813A 1395958 FIm SavsteyT ¥2640 % % Y2BOSIGA  USTFAMRTARS—YrTh (2BA) ¥1100 % %
Z2.S8TA  YZ2TA 7S Y3y ROVL Fuk ¥i2lo ok x  [008 AR X
S4-5913 SO/MO20 R 133y 5I5AF 4 v 2/\—Y ¥1320 e @ (51008 —ILY R YayoAA)
Ys-1508 2—IN—TLY R Y3953 AL #150 ¥660  * X
— Ys-2008 2—IN—TLY R Y3 v o4l #200 ¥660 K *
YZ-4SFF 2U v\~ ¥4 22 TL—h
84803P1A (TN DT T ¥1100 & A y52508 Z—IN—TUY K 3y 544l #250 ¥660  * *
YZ-4SF A Y w)S—F 7949 — TL—h YS-300B 2—=\—JUY R Y3voFA)L #300 ¥660 *x
S4-8080PA ()R PILeA K ¥1.760 24 4 yg5a508 2—I—TUY R Y3 w541l #350 ¥660 * @
S4-412BA  YZ-ASFA ZHE K—IL (¢ 20mmT)(/\—K ZILTA~) ¥550 @ @  YS-400B 2—IN\—TLY R Y3 woFA )L #400 ¥660 © @
S4-415RLA  YZ-4SF2 B Uvo Y9V (S4-415R/Z2-415RDCH) ¥1870 @ ®  YS-450B ZA—IN—TUY R Y3 woFA )L #450 ¥660 x *
S4-5006M  SFR M #1577 AVFF YR Fv k(¢ 15mm VLA) ¥880 @ ®  YS.500B 2—IN—TLY R Y3 w53 AL #500 ¥660 @ %
S4-S4AJ13  SO/MO20 M 13 ATUVIFIwR R v ~ (2fEA) ¥770 @ ®  YS.550B 2—IN—TLY R Y3y o4 ()L #550 ¥660 % %
S4-51513  SO/MO20 M “X30° 13¥3wsy k(7OVK) ¥8250 @ ®  YS-600B Z—IN—TLY R Y3954 AL #600 ¥660 * *
S4SIM13  SO/MO20M "X30" 18 vavoty h (U¥/vYa—hk) ¥8250 @ @  YS650B Z2—IN—TLY R Y3955 AL #650 ¥660 * *
S4s1L13 SO/M02.0 8 *X30" 13 ¥3woty k(U¥) ¥8250 A~ A YS700B Z—IN\—TLY R Y3953 AL #700 ¥660 % %
SO/M020M 13 Y3 voER RY Ys-7508 2—IN—TLY R Y3 v o4l #750 ¥660 K *
54516213 ¥770 @ %
(¢ 1.6 270 2.0mm/ 2f8A) YS-800AB Z2—)\—TLY R Y3 vo74A)L #800 ¥660 * *
S4.817213 (Sg/{\"g’%%g ‘O?n;/ﬂ 2/{%;)1 b ¥770 @ x  YS-B50A 2——TUY R Y3 v o744l #850 ¥660 * %
SOMOS 0 F 1553 n b Ys-9008 2—I\—TLY R Y3 w541l #900 ¥660 * X
54518213 (oS D e S ¥770 % % YS.9508B Z—IN—TLY R Y3 woFA )L #950 ¥660 % *
S4518225 13v3vsERRY (¢ 1.8 27 25mm/ 2/EA) ¥770 Kk % YS1000B  R=N=TJUYEYaySAA)L #1000 ¥660 K X
S4-5192-25 13v3vsERNY (¢ 192K 25mm/ 2@ ) ¥770 % @  YS1500A  A=/=TLYEY3voA4)L #1500 ¥660 K X
$4-520225 13 Y3wSERRY (¢ 2.0 2% 25mm/ 2 ) ¥770 % @  YS2000B  ZA=/=JLYK¥3voAA)L #2000 ¥660 K X
S4-52SA YZA4SF2 [ 7OV N X30" ¥3v5vv Tk ¥990 e @  YS8000A  RA=/=TLYE¥3voA1)L #3000 ¥660  * *
CS-5000B  Z—/{—JLYK #5000 YUY F1 )b ¥990 @ @
YZ-2DTM3/CAL3
S4-52MA Uv Ya— " X30" YavsveTh ¥990 @ @ 575008 2—/C—JLVE #7500 YUY FAIL ¥990 x %
S4-S2LA YZ-4SF2 8 U "X30" Y3vov vk ¥990 4~ ~  CS-10000B  Z—/{—J LYK #10000 YUY FAIL ¥990 * *
YZ-4SF2 CS-15000B  Z—/t—JLY K #15000 YUY # AL ¥990 * %
S4-52STA N . . ¥1760 * % g
JOYN X30" YavsveIh(FFYI—R) CS-20000B  Z—/{—TJ LYK #20000 YUY F1 )b ¥1210 % %

HEOLERUMEE. FERLEEIIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMGIIERECTTHERTEL.



CS-30000B  A—/(\—JL> K #30000 Y03 £ )b ¥1210  x *
CS-50000B  A—/(\—JL> K #50000 ¥UIY A4 )b ¥1210 x *
RP-115 S02.0 i BREMF ¥ V8 R5Ua—ty k ¥18370 * -
RP-118 S03.0 A HREAIF S VB 25U~y b ¥19360 - %
RP-UTGA RP 9IRS ZS5Z/YaAYhk JUR ¥1430  * %
BB7304A ¢ 3 X0 7 X 3mmAFUYY (4N ¥12l0 e e
BB1052A 65X 10 X7PUYH ¥660 @ @
BB-1050HA  HD.$ 5 X6 10 XPUYY (GHEES(T) ¥990  *
5x¢13 X Amm~FUVY (28
BB-135:2A B (2@A) ¥660 © @
BB-1510A ¢ 10 X¢ 15 X7UY% 2fEA ¥880 @ @
BB-85-4A 05 X0 8 FIAVF—ANTUVY (AEN) ¥1430 & o
CS-BGA 33F I5v2 JUR (RS MR—ILA) ¥770 % %
CS-DGA 3I0E FIIUR (FIR—ILA) ¥770 % %
CS-SLGA Y=l GUR (0UVH/ART Y ME) ¥1320  x *
SD-TBASNA 45 mm 5—/Cy &)L (il 4mm 24N ¥440 % *
SD-TB4BNA 48 mm 5—/Cy Z)L (2 4mm 2FA) ¥440 e @
SD-TBS2NA  52mm 5—/{y &)L (2 4mm 2FA) ¥440 % *
SO/MO2.0 A7 ILEH Y3y o vy T K-l
vsesHia  RMORORTLEX ¥1320  * %
ZC-Fo3 %E)XSmm TS5V MY RHEX YTy b ROUa1— (4K ¥330 @ @
ZCNSFLS M3 75YYF<0vOvoFy k (RF—IVE /A fEA) ¥330 @ @
ZC-N3L3 M3 FAOvFy b - ¥440 % %
ZC-F25A M2xBmm T35y by R Viy k R9Ua1— (4 FAN) ¥330 * *
ZC-BHRAA M2 x4mm REYAy K 25U 1— (10FA) ¥440 @ @
= ) ~ Ay R Ja—
RP-110-04p  IRETHIZ S8 YAy E AT 2 ¥880 * *
ZC-BH2BA  M2x6mm KIYAY K 25U a— (10%A) ¥440 @ @
zc-105B BEA~ Yy 07— ¥330 @ @
ZC206AHA  PILEM P FO—IV\— K—)b U\— K/ 2{8A) ¥660 @ @
ZC-BHRBTPA  M2X8 &Y~y K §wEYS (1.5mm A<M ¥440 @ @
ZCNAFLTA  7ILSH AmmABISUY Fv NER(EL—Md 4BA)  ¥990 % *
ZC-OFFD 70— KA FA—I ¥770 @ @
ZC-RO-1 RO1.0 5« AFA—ILy— ¥990  * *
zossosa  QSOMMATIURAN-Y=UL©050102MM  yegy 4 x
ZC-S520A  YZ-AF $5.0x07.0x0.2mm YL (B6HA) ¥220 % *
ZC-S550A  $5.0x$7.0x0.5mm YL (8HA) ¥e20 @ @
ZC-S100SA ¢ 10.0mm ZX—F—Y 4 (0.05 0.1 0.2mm ) ¥660 @ @
7C-540A ¢ 4. 0mm ZX—F—YL (0.13 0.25 0.5mm ) ¥550 @ @
7C-837A YYDV RAN—— (B X 7 Ty v—) ¥o20 @ @
72.505TA  3/32 §VHRFUR—Ib (F 7/ 14 EA) ¥1650 & o
ZDB05CDA  3/32 253w ofi—IL (F7F 12{EA) ¥1870 4 &
ZC-507TA  1/16 T A=)t Mi—IL (16 BA) ¥990 4 A
ZR-200GA  J5v0 FUFF 4T (2FN) ¥220 @ @
Z5-507A FOMASANTUVY €y k ¥330 & A
ZS-GWBA T BLATO—RDAVY ¥1210  * %
ZSGWBNA  T<B<ATO—RIAYY (FO—UA2) ¥1210 * %
ZSGWBNHA 20 TS o ogss (e rra—ra) ¥1760 K
Z5-GWBS T BLATO—RDAVY (ARL—1) ¥1.760 @ *
ZSGWBLS  TKBLATO—RIAYY ARLU—K(SARIIAR)  ¥1760 % @
z2-110A AT0— KR 91V5 Tu—k (F&Y MEIH) ¥1,320  * %
258 L—y V5 Ky FU—D 1Ak
vT-RW2sA 2P VI IO ¥1850  * %
YT-RWS10aA 3~ PURYAZX L—o2T )NyFU—Dzq b ¥1210 % %

(1.0mm )

JS=YUZR D [ @k & | [FFy FOBERELCLEEDET .

@ =1FRERKHE K=ATvarv -~

FN—VUR NOERBEEZR D).

= ATV 3V ARTROHAZART IN—Y

SLAELPHUSZETEACHIENHDET,

v1.0 2024.12

REOLHFERUEEE. FPERLEEIDHANDDET. JnNMREFLNGE@mE BHA) ([CDO%. RFEMBGERCTTHERE TSV,



688€-968-6c18+ XV4 888€-968-6c 18+ T3l
NVdVr L 980-S0€ ‘@dnioaald edeq| ‘A1lD eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBU) S L ~RE | &iC | ~HMERHMFES 688E-968-620 XvV4d 888£-968-620 3L
Z-GeETIRESWL>CEIE 1980-508t ICE RZNEY

SHYORIaon|[oy]

'SOI0USBD SAIDISIUILUPD AQ PAYSIIGDISS saulepInb Joayjo pup
SMD| By} Ujim 9oUpldwoD Ul {daY 9ADY oM DY} UOHDULIOJU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LR BRI QL OEIFHA LA O 2 SF I 2NC 2N Y EIAN RN O ELR

‘UOIPWLIOUI / SHJOUSQ SNOLDA PUD SI9}{S[SMBU [IDW-9
olpouad SO YoNs S9DIAISS SN Of 9| aq [lIm NOA ‘BulaysiBal Ag "0l alay awbu
‘., 219y Y2I|2, AQ UOIDWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} UO PaquIsap 13N Dd 10
2P0D YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolpiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBB
19SN SPIOMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gONIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjaq ainjopjnupw pup dojaasp
0} sadoy owoy0o A "awll siy} sjonpoid owoxo A Buispyoind 10) yonw AiSA NOA Yupy|

*PROGPELIHE2OY A—(2LEO

AABEBES2 2B WHEAR IS EHIOLCH2N—X 222522NEE2°\1
RASUY2RHEETOEZYH LAN4 2SS 2RES NI CEAN, ROV GE—VE
BICEANSGGTHNEOL RN " —CHO S B IWH OGS 2RI L OBE—A—T
"B RNBEHRINEZLEZ—A—TOVICEANEIDNERC

CERNDYZRYR

N2 b B Y A—A2YNEY BREPHEEOTRBNEGY RS HEONEEOSGEHSZ
RP2FICELRNR2CGR2E DNELR2AAVNATVNELRLLEREICERFO2

/88edAwW /W02 0wo>0Awesl//:sdny (A1ju3 gom 10) jsenbay)
uopisibay 19sM) OWONOA AW
(ELO—NNATLIA)

8E2—6A—T 2CE AN




Elm) E1(0)

SETTING S HEET Vel

CIRCUIT

OINDOOR OQUTDOOR
ODIRT OASTROTURF OCARPET OGLASS OWOOQD
OWET ODRY ODUSTY OSMOOTH OBUMPY

DRIVER

DATE

OHARD PACKED OCLAY OBIUE GROOVE O

O Wide ONarrow

@ CAMBER O+«—0
€®TOE OIN OO0uUT
@RIDE HEIGHT

OLOW TRACTION OMED TRACTION OHIGH TRACTION

OGraphite O

O Plastic
O Aluminum

O Graph|te o
O Standard -

O+11 OPlastic
v 00t OAluminum
O Steel

O Aluminum
(Z2-30RUMWA)

O Plastic
O Aluminum
(Z2-415RS2A)

OStandard (301.0/2.0/3.0)
S”SDQ”S'O” mount Ongh mount (Z2-300RFHA/Z2-300RRHA)

O O4-gear
= “ 0O 2-gear

Rotor

85?3 O Graphite OStandard

MOTOR ©

| =
© 88500

@RIDE HEIGHT

OA/B O—A/B—
ov/a ov—/-4
le) Wide Narrow

Q@ OWide (S02.0)
OWide
ONarrow \—/

®CAMBER O+—0O

SPRING
O Dot
O

OIL
#

O ¢2.0x2/2.5mn
(@]

O 2.0m O2.5mm
mm X

Main chassis
OSteel
0803.0 OAluminum

GEAR o Spur T ./ Pinion T:26

BATTERY ©

ESC O YOKOMO RPX3 ORPX2 OPRO4

SteelO

O

AluminumO
O

FRONT
TIRE

REAR
TIRE o

INSERTS

INSERTS ©

WHEELS

WHEELS ©

d3IHL0 |34dIL

O Z2-DTM3 1WA (Aero Hi-clearance 7')
O Z2-CAL2WA (LMR27)
O

COMMENT




Elm) E1(0)

SETTING S HEET Vel

CIRCUIT

OINDOOR OQUTDOOR
ODIRT OASTROTURF OCARPET OGLASS OWOOQD
OWET ODRY ODUSTY OSMOOTH OBUMPY

DRIVER

DATE

OHARD PACKED OCLAY OBIUE GROOVE O

O Wide ONarrow

@ CAMBER O+«—0
€®TOE OIN OO0uUT
@RIDE HEIGHT

OLOW TRACTION OMED TRACTION OHIGH TRACTION

OGraphite O

O Plastic
O Aluminum

O Graph|te o
O Standard -

O+11 OPlastic
v 00t OAluminum
O Steel

O Aluminum
(Z2-30RUMWA)

O Plastic
O Aluminum
(Z2-415RS2A)

OStandard (301.0/2.0/3.0)
S”SDQ”S'O” mount Ongh mount (Z2-300RFHA/Z2-300RRHA)

O O4-gear
= “ 0O 2-gear

Rotor

85?3 O Graphite OStandard

MOTOR ©

| =
© 88500

@RIDE HEIGHT

OA/B O—A/B—
ov/a ov—/-4
le) Wide Narrow

Q@ OWide (S02.0)
OWide
ONarrow \—/

®CAMBER O+—0O

SPRING
O Dot
O

OIL
#

O ¢2.0x2/2.5mn
(@]

O 2.0m O2.5mm
mm X

Main chassis
OSteel
0803.0 OAluminum

GEAR o Spur T ./ Pinion T:26

BATTERY ©

ESC O YOKOMO RPX3 ORPX2 OPRO4

SteelO

O

AluminumO
O

FRONT
TIRE

REAR
TIRE o

INSERTS

INSERTS ©

WHEELS

WHEELS ©

d3IHL0 |34dIL

O Z2-DTM3 1WA (Aero Hi-clearance 7')
O Z2-CAL2WA (LMR27)
O

COMMENT




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNEmETREHDF R, 14BULNBESLET,
XAEmE, E& 145 RUE,

5D T S5 K YOKOMO

IATERHFHKXA R/C H— (5YF47 ~O—ILA—) DFFIAX—H—TI, ZTORMIF. EAFEFE. 2AREFE. I—0Ov/GEFE.
ZUT R/C h—LU—ADRFEETHIHFHRFIEL—ATHER, RO R/C A—IYZ7[CERETNTVET,

H&tt ITJE T305-0861 ZFHEDLIFTHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889
EXKE OR~ 128 13K~ 178K (IRAZR<A~T)

YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN
TEL +8129-896-3888 FAX +8129-896-3889



